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Section 1 : Client information
Company name : Orion Electric Co., Ltd.
Brand Name : JvC
Address : 41-1 lehisa-cho, Takefu-shi, Fukui-ken, 915-8555 JAPAN
Telephone number : +81 778 23 0019
Facsimile number : +81 778 23 7799
Contact person : Hiroshi Tsujimoto

Section 2 : Equipment under test (E.U.T.)

2.1 Identification of E.U.T.

Type of equipment : DVD/ VCR

Model number : HR-XVC25U

Rating : AC 120 V /60 Hz
Manufacturer : 1. World Electric (Thailand) Ltd.

236 Moo 2 Nongchark, Banbung, Chonburi 20170, Thailand

2. Korat Denki Ltd.
149 Moo 10 Tambol Chokchai, Amphur Chokchai, Nakhonratchasima
30190, Thailand
228 Moo 3 Tambol Nongbuasala, Amphur Muang, Nakhonratchasima
30000, Thailand

3. Orion America, Inc.
Hwy 41 North, Orion Place, Princeton, Indiana 47670, U.S.A

Receipt Date of Sample : March 6, 2003
Condition of EUT : Production Prototype

2.2 Product description
Model: HR-XVC25U (referred to as the EUT in this report) is a DVD/ VCR.
The EUT specifications is as follows.

Tuner type : Quartz PLL frequency synthesized

I/F : 45.75 MHz (Picture), 41.25 MHz (Sound)
Receiving channel : VHF 2-13ch/UHF 14 -69ch/CATV 1-125ch
Antenna input : 75 ohm

Video signal : NTSC color

Power source : AC 120 V /60 Hz, 18W

I/ O terminal (Video) : RCA in 1Vp-p 75 ohm, RCA out 1 Vp-p 75 ohm

I/ O terminal (Audio) : RCA in -8 dB 47 k ohm, RCA out -8 dB 1 k ohm

2.3 Similar apparatus
There is no similar apparatus.

A-Pex International Co., Ltd.

YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone: +81 596 39 1485

Facsimile;  +81 596 39 0232 MF060b(24.04.02)



Test report No. :
Page
Date of issue

23HE0021-YW-1
4 0f 94
March 20, 2003

Section 3 : Test specification, procedures and results

3.1

Test specification

Test specification

FCC Part 15 Subpart B

Title FCC 47 CFR Part 15 Radio Frequency Device
Subpart B Unintentional Radiators
3.2 Procedures & results
Item Test procedure Limits Worst margin Result
Conducted emission |ANSI C63.4:1992 250 uv 15.8 dB Complied
IEEE 213:1987 (28.6341 MHz)
Radiated emission |ANSI C63.4:1992 30-88 MH: 100 uV/m 4.7dB Complied
IEEE 187:1990 88-216 MHz: 150 uv/m  {(189.00 MHz)
216-960 MHz: 200 uVv/m
above 960 MHz: 500 uV/m
Antenna terminal ANSI C63.4:1992 2 nW (at 75 ohm) 20.0dB Complied
voltage (1509.50000MHz)
RF output level ANSI C63.4:1992 Video signal: 3000 uvV 3.2dB Complied
Aural signal: 671 uVvV (67.25 MHz)
Spurious emission 94.8 uv 10.3dB Complied
(809.800 MHz)
Transfer switch ANSI C63.4:1992 9.5dB 4.2dB Complied
(809.800 MHz)
Picture sensitivity ~ |ANSI C63.4:1992 8 dB 4.7dB Complied
Noise figure FCC/OET MP:2:1986 (14 dB 8.2dB Complied
(133.25 MHz)

3.3

Additions or deviations to standard

No addition, deviation or exclusion has been made from standards.

3.4  Confirmation

A-Pex International Co., Ltd. hereby confirms that E.U.T., in the configuration tests, complies with the
specifications FCC Partl5 Subpart B.

A-Pex International Co., Ltd.
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3.5 Uncertainty

Conducted emission (450 kHz — 30 MHz)

The measurement uncertainty (with a 95% confidence level) for this test was + 1.74 dB.
The data listed in this test report has enough margin, more than site margin.

Radiated emission
The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is 4.4 dB.
The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is +4.8 dB.
The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is 5.8 dB.

The data listed in this test report has enough margin, more than site margin.

Antenna terminal voltage
The measurement uncertainty (with a 95% confidence level) for this test was + 3.48 dB.
The data listed in this test report has enough margin, more than site margin.

RF output level test / spurious emission test
The measurement uncertainty (with a 95% confidence level) for this test was + 3.48 dB.
The data listed in this test report may exceed the test limit because it does not have enough margin.

Antenna transfer switch
The measurement uncertainty (with a 95% confidence level) for this test was + 3.48 dB.
The data listed in this test report has enough margin, more than site margin.

Picture sensitivity test
The measurement uncertainty (with a 95% confidence level) for this test was + 1.0 dB.
The data listed in this test report has enough margin, more than site margin.

Noise Figure Test
The measurement uncertainty (with a 95% confidence level) for this test was + 1.2 dB.
The data listed in this test report has enough margin, more than site margin.

3.7  Test location

A-Pex International Co., Ltd. Yokowa Lab. No.2 and No.3 Test site

108 Yokowa-cho, Ise-shi, Mie-ken, 516-1106 JAPAN

TEL : +81596 39 1485

FAX : +81596 390232

No.2 Test site

This site has been fully described in a report submitted to FCC office, and listed on October 26, 2000.
(Registration number: 90411)

No.3 Test site

This site has been fully described in a report submitted to FCC office, and listed on September 12, 2000.
(Registration number: 90412)

*NVLAP Lab. Code : 200109-0

3.8  Test setup, Data of EMI & Test instruments
Please refer to Appendix 1 to 3.
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Section 4 : Operation of E.U.T. during tests

4.1  Operating modes
The EUT exercise program used during testing was designed exercise the various system components in a manner
similar to typical use.
The sequence inused : * TV reception + Rec. mode (0 dBmV input / 25 dBmV input)

* AV input + Rec. mode (1 Vp-p input /5 Vp-p input)

* VCR playback mode

* DVD playback mode
Operation : The EUT was tested at above operation mode.

(Using a video tape with a typical TV signal recorded on it, if necessary.)

Justification:  The system was configured in typical fashion (as a customer would normally use it) for testing.

4.2 Configuration and peripherals

Audio in 47k ohm

Terminated Video in 75 ohm
|_|j|_|_|_| A/ Terminated
A
RFin
B 75 ohm
5 Terminated
o 1
...... 4
3
S-Video Out RF out 75 ohm
75 ohm Terminated
Audio out 1k ohm Audio out 1k ohm
Terminated Terminated

AC 120V/60Hz

Video out 75 ohm  Component Y/ Cg/
Terminated Cr

75 ohm Terminated Coaxial 75 ohm

Terminated

* Cabling was taken into consideration and test data was taken under worse case conditions.
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Description of EUT and support equipment

Sign | Item Model number | Serial number | Manufacturer Remark
A | DVD/VCR HR-XVC25U - Orion Electric Co., Ltd. EUT
B | Remote Controller - - Orion Electric Co., Ltd. EUT

List of cable used

No. | Item Length (m) Shield Backshell material
1 | AC Power Cable 1.6 N Polyvinyl chloride
2 | AV Cable 1.5 Y Polyvinyl chloride
3 | RF Output Cable 1.0 Y Polyvinyl chloride
4 | S-Video Output Cable 1.5 Y Polyvinyl chloride
5 | Component Cable 1.5 Y Polyvinyl chloride
6 | AV Cable 1.5 Y Polyvinyl chloride

A-Pex International Co., Ltd.

YOKOWA LAB.
108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
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Section 5 : Conducted emission

5.1  Operation environment
The test was carried out in a shielded room the size of 4.5 x 3.6 x 2.7m.

Date : March 11, 2003
Temperature : See data
Humidity : See data

5.2 Test configuration

EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the conducting ground plane.

The rear of tabletop was located 40 cm to the vertical conducting plane. The rear of EUT was aligned and flushed with
rear of tabletop. All other surfaces of tabletop was at least 80 cm from any other grounded conducting surface. 1/0
cables and AC cable were bundled in center. I/O cables were hanged at a 40cm height to the ground plane. Each EUT
current-carrying power lead, except the ground (safety) lead, were individually connected through a LISN to the input
power source. All unused 50 ohm connectors of the LISN were resistively terminated in 50 ohm when not connected to
the measuring equipment.

A drawing of the set up is shown in figure 1 and photographs in Appendix 1.

Figure 1. Conducted emission

TV reception + Rec. mode (0 dBmV input / 25 dBmV input)

Screened room

T T RF in: TV signal generator connected
L1 Front video in: 75 ohm terminated

20dB ATT. Front audio in: 47 k ohm terminated
Rear video out: 75 ohm terminated with video cable
TVIG Rear audio out: 1 k ohm terminated with audio cable
EUT S-Video out: 75 ohm terminated with S-Video cable

I | Component out (Y/Cg/Cg): 75 ohm terminated with
component cable

RF output: 75 ohm terminated with RF output cable

|——| |——| Rear coaxial: 75 ohm terminated with video cable

LISN LISN
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AV input + Rec. mode (1 Vp-p input /5 Vp-p input)

Screened room

TVIG

l_l EUT

[ 1 [ 1

LISN LISN

VCR playback mode

Screened room

EUT

LISN

DVD play mode

Screened room

Monitor

EUT

[ 1
[ 1 [ 1

LISN LISN

A-Pex International Co., Ltd.
YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232

RF in: 75 ohm terminated

Front video in: Video signal generator connected

Front audio in: 47 k ohm terminated

Rear video out: 75 ohm terminated with video cable

Rear audio out: 1 k ohm terminated with audio cable

S-Video out: 75 ohm terminated with S-Video cable

Component out (Y/Cg/CR): 75 ohm terminated with
component cable

RF output: 75 ohm terminated with RF output cable

Rear coaxial: 75 ohm terminated with video cable

RF in: 75 ohm terminated

Front video in: 75 ohm terminated

Front audio in: 47 k ohm terminated

Rear video out: 75 ohm terminated with video cable

Rear audio out: 1 k ohm terminated with audio cable

S-Video out: 75 ohm terminated with S-Video cable

Component out (Y/Cg/CR): 75 ohm terminated with
component cable

RF output: 75 ohm terminated with RF output cable

Rear coaxial: 75 ohm terminated with video cable

RF in: 75 ohm terminated

Front video in: 75 ohm terminated

Front audio in: 47 k ohm terminated

Rear video out: 75 ohm terminated with video cable

Rear audio out: 1 k ohm terminated with audio cable

S-Video out: 75 ohm terminated with S-Video cable

Component out (Y/Cg/Cg): 75 ohm terminated with
component cable

RF output: 75 ohm terminated with RF output cable

Rear coaxial: 75 ohm terminated with video cable

MF060b(24.04.02)
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5.3  Test conditions

Frequency range : 0.45 MHz - 30 MHz

EUT position : Table top

EUT operation mode: TV reception + Rec., AV input + Rec., VCR playback, DVD playback

5.4  Test procedure

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT within a shielded room. The
EUT was connected to a Line Impedance Stabilization Network (LISN). An overview sweep with peak detection has
been performed. The measurements have been performed with a quasi-peak detector and if required, with an average
detector.

EUT and desired signal generator should connect through 20 dB attenuator.

The conducted emission measurements were made with the following detector function of the test receiver.

Detector Type : QP

IF Bandwidth  : 10 kHz

55  Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Sadahiko Tanaka

A-Pex International Co., Ltd.

YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone: +81 596 39 1485

Facsimile;  +81 596 39 0232 MF060b(24.04.02)
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Section 6 : Radiated emission

6.1  Operation environment
The test was carried out in an open site.

Date : March 6 and 7, 2003
Temperature : See data
Humidity : See data

6.2  Test configuration

EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the conducting ground plane.

The rear of EUT was aligned and flushed with rear of tabletop. AC cable was bundled in center. I/O cables were
hanged 40 cm height to the ground plane. Test was made with the antenna positioned in both the horizontal and
vertical planes of polarization. The measurement antenna was varied in height above the conducting ground plane to
obtain the maximum signal strength.

A drawing of the set up is shown in figure 2 and photographs in Appendix 1.

Figure 2. Radiated emission

3m

Open area test site

EUT

Metal ground plane

TV reception + Rec. mode (0 dBmV / 25 dBmV)

Open test site

RF in: TV signal generator connected

Front video in: 75 ohm terminated

Front audio in: 47 k ohm terminated

Rear video out: 75 ohm terminated with video cable

Rear audio out: 1 k ohm terminated with audio cable

EUT S-Video out: 75 ohm terminated with S-Video cable

I | Component out (Y/Cg/Cg): 75 ohm terminated with
component cable

RF output: 75 ohm terminated with RF output cable

| | Rear coaxial: 75 ohm terminated with video cable

TVIG

A-Pex International Co., Ltd.

YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone: +81 596 39 1485

Facsimile;  +81 596 39 0232 MF060b(24.04.02)



Test report No. : 23HE0021-YW-1
Page : 12 0f 94
Date of issue March 20, 2003

AV input + Rec. mode (1 Vp-p input /5 Vp-p input)

Open test site

BEUT

TVIG

VCR playback mode

Open test site

EUT

DVD play mode

Open test site

Monitor

EUT

A-Pex International Co., Ltd.
YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232

RF in: 75 ohm terminated

Front video in: Video signal generator connected

Front audio in: 47 k ohm terminated

Rear video out: 75 ohm terminated with video cable

Rear audio out: 1 k ohm terminated with audio cable

S-Video out: 75 ohm terminated with S-Video cable

Component out (Y/Cg/CR): 75 ohm terminated with
component cable

RF output: 75 ohm terminated with RF output cable

Rear coaxial: 75 ohm terminated with video cable

RF in: 75 ohm terminated

Front video in: 75 ohm terminated

Front audio in: 47 k ohm terminated

Rear video out: 75 ohm terminated with video cable

Rear audio out: 1 k ohm terminated with audio cable

S-Video out: 75 ohm terminated with S-Video cable

Component out (Y/Cg/Cg): 75 ohm terminated with
component cable

RF output: 75 ohm terminated with RF output cable

Rear coaxial: 75 ohm terminated with video cable

RF in: 75 ohm terminated

Front video in: 75 ohm terminated

Front audio in: 47 k ohm terminated

Rear video out: 75 ohm terminated with video cable

Rear audio out: 1 k ohm terminated with audio cable

S-Video out: 75 ohm terminated with S-Video cable

Component out (Y/Cg/Cg): 75 ohm terminated with
component cable

RF output: 75 ohm terminated with RF output cable

Rear coaxial: 75 ohm terminated with video cable

MF060b(24.04.02)
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6.3  Test conditions

Frequency range : 30 MHz - 2000 MHz
Test distance : 3m
EUT position . Table top

EUT operation mode: TV reception + Rec., AV input + Rec., VCR playback, DVD playback

6.4  Test procedure
The Radiated Electric Field Strength intensity has been measured on an open test site with a ground plane and at
a distance of 3 m.
Pre check measurements were performed within a search coil at high level of 80MHz — 90MHz,
270MHz - 290MHz and 500MHz — 700MHz in a shielded room to distinguish disturbances of EUT from the
ambient noise. Measurements were performed with quasi-peak detector and average detector.
The measuring antenna height was varied between 1 and 4 m and EUT was rotated a full revolution in order to
obtain the maximum value of the electric field intensity. The measurements were performed for both vertical and
horizontal antenna polarization.
The radiated emission measurements were made with the following detector function of the test receiver and spectrum
analyzer.

30-1000MHz (Test receiver) 1000-2000MHz (Spectrum analyzer)
Detector Type : QP AV
IF Bandwidth  : 120 kHz RBW 1 MHz / VBW 10Hz

6.5  Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Hisayuki Kioka

A-Pex International Co., Ltd.

YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone: +81 596 39 1485

Facsimile;  +81 596 39 0232 MF060b(24.04.02)
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Section 7 : Antenna terminal voltage

7.1  Operation environment
The test was carried out in a shielded room the size of 4.5 x 3.6 x 2.7 m.

Date : March 10, 2003

Temperature : See data

Humidity : See data

7.2 Test configuration

The EUT was placed on a non-metallic platform 0.8 m above a reference ground plane.
A drawing of the set up is shown in figure 3 and photographs in Appendix 1.

Figure 3. Antenna terminal voltage

RF in Matching

pad
EIDL Pre | [ Spectrum
AMP. analyzer
EUT 75 ohm
RF out terminator

7.3 Test conditions
Frequency range : 30 MHz - 2000 MHz
EUT position : Table top

EUT operation mode: Tuning (TV receiver / CATV receiver)

7.4  Test procedure

Connect EUT and spectrum analyzer through pre-amplifier. Set EUT to CH investigation mode then measure the
voltage of local leakage from antenna terminal. Spectrum analyzer should be hold in maximum mode during the

measurement.

Detector Type : Peak (30-2000 MHz)

7.5  Testresult

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Sadahiko Tanaka

A-Pex International Co., Ltd.

YOKOWA LAB.
108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232 MF060b(24.04.02)
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Section 8 : RF output level / spurious emission

8.1  Operation environment
The test was carried out in a shielded room the size of 4.5 x 3.6 x 2.7 m.

Date : March 10, 2003
Temperature : 21 °C
Humidity 143 %

8.2  Test configuration
The EUT was placed on a non-metallic platform 0.8 m above a reference ground plane.
A drawing of the set up is shown in figure 4 and photographs in Appendix 1.

Figure 4. RF output level

RFin
75 ohm
terminator
EE—
ﬂ Spectrum
Matching | Pre
EUT pad AMP. analyzer

11

RF out

8.3  Test conditions
EUT position : Table top
EUT operation mode: TV reception + Rec., AV input + Rec., VCR playback, DVD playback

8.4  Test procedure

EUT was connected spectrum analyzer through matching pad by accessory cable. RF channel selected 3ch or 4ch.
Picture carrier, sound carrier and spurious levels are measured. Both sound carrier levels (upper and lower side
bands) of modulator output are measured.

Detector Type : Peak

8.5  Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Sadahiko Tanaka

A-Pex International Co., Ltd.

YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone: +81 596 39 1485

Facsimile;  +81 596 39 0232 MF060b(24.04.02)
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Section 9 : Antenna transfer switch

9.1  Operation environment
The test was carried out in a shielded room the size of 4.5 x 3.6 x 2.7 m.

Date : March 10, 2003
Temperature : 21 °C
Humidity 143 %

9.2  Test configuration
The EUT was placed on a non-metallic platform 0.8 m above a reference ground plane.
A drawing of the set up is shown in figure 5 and photographs in Appendix 1.

Figure 5. Transfer switch

RF in
Matching

pad Pre 1 Spectrum
- 0— | awe. analyzer
~ 75 ohm

RF out terminator

101

EUT

Video generator

9.3  Test conditions
EUT position : Table top
EUT operation mode: AV input + Rec., VCR playback, DVD playback

9.4  Test procedure

EUT was connected spectrum analyzer through matching pad by accessory cable. RF channel selected 3ch or 4ch.
The EUT exercised AV input + Rec. mode and Playback mode during the test, and interference signals were
measured from RF input terminal.

Detector Type : Peak

9.5  Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Sadahiko Tanaka

A-Pex International Co., Ltd.

YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone: +81 596 39 1485

Facsimile;  +81 596 39 0232 MF060b(24.04.02)
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Section 10 : Picture sensitivity

10.1 Operation environment
The test was carried out in a shielded room the size of 4.5 x 3.6 x 2.7 m.

Date : March 11, 2003
Temperature : See data
Humidity : See data

10.2 Test configuration
The EUT was placed on a non-metallic platform 0.8 m above a reference ground plane.
A drawing of the set up is shown in figure 6 and photographs in Appendix 1.

Figure 6. Picture sensitivity

G D RFiI’]:I - Video out Band pass Oscillo-
Matching EUT filter scope
Pad

10.3 Test conditions
EUT position : Table top
EUT operation mode: TV reception

10.4 Test procedure

Signal generator setup is as follows, (Example: 2ch — 55.25 MHz, AM, 1 kHz, 30 %)

The EUT was tuned to appropriate channel.

Output level of signal generator was adjusted to near the frequency output level of EUT output.

EUT output level was adjusted to maximum output level by frequency adjustment of signal generator.
Signal generator output level was adjusted to reference output level of EUT and output level had read.

10.5 Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Sadahiko Tanaka

A-Pex International Co., Ltd.

YOKOWA LAB.
108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232 MF060b(24.04.02)
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Section 11 : Noise fiqure

11.1 Operating environment
The test was carried out in a shielded room the size of 4.5 x 3.6 x 2.7 m.

Date : March 11, 2003
Temperature : See data
Humidity : See data

11.2 Test configuration
The EUT was placed on a non-metallic table.
A drawing of the set up is shown in figure 7 and photographs in Appendix 1.

Figure 7. Noise figure

EUT
Noise figure
_ indicator
RF in ] .
o Matching Noise u
ﬂ pad source
IFout| 75 o0hm 50 ohm IFin

11.3 Test condition
EUT position . Table top
EUT operation mode: TV reception

11.4 Test procedure

This test should be performed in a shielded room or an low noise environment. Connect solid state noise source
to antenna input terminal of EUT. Connect IF output terminal of EUT to noise meter through ceramic condenser.

Measurement has been performed for VHF,UHF, Mid-band and Super-band receiver range.

11.5 Test result

Passed
Please refer to summary of the test results in Appendix 2.

Test engineer:  Sadahiko Tanaka

A-Pex International Co., Ltd.

YOKOWA LAB.
108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232 MF060b(24.04.02)
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Appendix 1 : Photographs of test set up
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Test set up of conducted emission

Test set up of radiated emission

Test set up of antenna terminal voltage

Test set up of RF output level / spurious emission
Test set up of antenna transfer switch

Test set up of picture sensitivity

Test set up of noise figure

Appendix 2 : Data of EMI tests

Page 27 - 44 : Conducted emission

Page 45 - 63 : Radiated emission

Page 64 - 65 : Antenna terminal voltage

Page 66 - 83 : RF output level / spurious emission

Page 84 - 91 : Antenna transfer switch

Page 92 :

Page 93 :

Picture sensitivity

Noise figure

Appendix 3 : Test instruments
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Test instruments

A-Pex International Co., Ltd.

YOKOWA LAB.
108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone:
Facsimile:

+81 596 39 1485

+81 596 39 0232 MF060b(24.04.02)
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Conducted emission

A-Pex International Co., Ltd.

YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232 MF060b(24.04.02)
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Radiated emission
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A-Pex International Co., Ltd.
YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: +81 596 39 1485
Facsimile:  +81 596 39 0232 MF060b(24.04.02)
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Antenna terminal voltage

A-Pex International Co., Ltd.

YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232 MF060b(24.04.02)
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RF output level / spurious emission

A-Pex International Co., Ltd.

YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232 MF060b(24.04.02)
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Antenna transfer switch

A-Pex International Co., Ltd.

YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232 MF060b(24.04.02)
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Picture sensitivity

A-Pex International Co., Ltd.

YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
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Noise figure

A-Pex International Co., Ltd.

YOKOWA LAB.

108 Yokowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN

Telephone: +81 596 39 1485

Facsimile:  +81 596 39 0232 MF060b(24.04.02)



DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO.,, LTD.
YOKOWA No.2 OPEN TEST SITE
Report No.: 23HEO021-YW-1

Applicant : Orion Electric Co., Ltd.

Kind of Equipment : DVD Player and VGR

NModel No. : HR-XVG25U

Serial No. L=

Power : AC120V/60Hz

Mode : TV Reception + Rec

Remarks : OdBmV _

Date © 3/11/2003 /J 7 é

Phase . Single Phase ) S -

Temperature - 20 Engineer : Sadahiko Tanaka

Humidity D41 9%

Regulation : FGC Part15B CLASS B

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AV FACTOR LOSS QP AY QP AY QP AY
[MHz] [dBuV] {dBuvl  [dBuVl[dBuVl[dBuV] [dBuV] [dBuV] [dBuV]

1 0.4500 29.6 - 29.7 - 0.1 0.3 0.0 301 - 48.0 0.0 17.9 -
2 1.0634 30.1 - 27.5 - 0.1 0.4 0.0 30.6 - 48.0 0.0 17.4 -
3. 2.37256 25.5 -  23.8 - 0.2 0.4 0.0 26.1 - 48.0 0.0 21.9 -
4, 8.6577 18.8 -  23.5 - 0.3 0.6 0.0 24.4 - 48,0 0.0 23.86 -
5 17.4002 29.5 - 29.3 - 0.6 0.8 0.0 30.9 - 48,0 0.0 17.1 -
6 - 29,1 - 0,9 0.9 0.0 - 48,0 0.0 16.5 -

24. 0002 29.7

GALGCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

Except for the above table @ adequate margin data below the |imits.
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Applicant
Kind of Equipment
NModel No.
Serial No.
Power

Node
Remarks
Date

Phase
Temperature
Humidity
Regulation

Emission Level [dBuV]
100

DATA OF CONDUCTION TEST

> Orion Electric Go., Ltd.
. DVD Player and VCR
: HR-XVC25U

- AC120V/60Hz

: TV Reception + Rec
. 0dBmV

1 3/11/2003

: Sin%éa Phase

1 20

. 41 9%
: FCC Part158 CLASS B

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.2 OPEN TEST SITE
Report No.: 23HE0021-YW-1

e g

Engineer . Sadahiko Tanaka

90

80

10

60

50

40

30 ® m

£
2 3

20

10

0.45 1

10 30

Frequency [MHz]
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DATA OF CONDUCTION TEST CHART
A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.2 OPEN TEST SITE
Report No.: 23HEO021-YW-1

Applicant : Orion Electric Co., Ltd.
Kind of Equipment : DVD Player and VCR
Mode| No. : HR-XVG25U

Serial No. -

Power : AC120V/60Hz

Node : TV Reception + Rec

Remarks : DdBmV =
Dete L 3/11/2003 /J 7 ”
Phase : Single Phase N#E7L2 A

Temperature + 20 °C Engineer : Sadahiko Tanaka
Humidity ;41 %

Regulation 1 : FCC Part15B CLASS B

Regulation 2 : None

Emission Level [dB V] PHASE:N

80 } "Otle. - ml,_;j Jatg_ dath 'sumorrected
o TS W N S . N—

60

50 I - o e

40

30

20

10

O 045 1 10 30
Frequency [MHz]

Emission Level [dBuV] PHASE :L1 _
8 NofL. PeJk hold &tal. [iatL: js uncorrected

T I R B e e

60

50 L.L rreoh B - OSSR NSNS W B O S orrssesoss

40

30

20

10

0 .45 1 10 30




DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.2 OPEN TEST SITE
Report No.: 23HE0021-YW-1

Appticant » Orion Electric Co., Ltd.

Kind of Equipment : DVD Player and VCR

Nodel No. : HR—XVC25U

Serial No. Do-

Power : AG120V/60Hz

Mode . TV Reception + Rec

Eemarks : %?d??goos P
ate : 3/1 {;?’

Phase : Single Phase /(f :
Temperature 120 °C Engineer . Sadahiko Tanaka

Humidity T4l %

Regulation . FCC Part15B CLASS B

No. FREQ. READING(N) READING(L1)} LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AV FACTOR L0SS QP AV QP AV QP AV
[MHz] [dBuV] [dBuV]  [dBuV][dBuV][dBuV]  [dBuV] [dBuV] [dBuv]

1 0.4500 29.7 -  29.8 - 0.1 0.3 0.0 30.2 - 48.0 0.0 17.8 -
2 1.0281 29.6 - 210 - 0.1 0.4 0.0 30.1 - 48.0 0.0 17.9 -
3. 2.0737 25.7 - 23.3 - 0.2 0.4 0.0 26.3 ~ 48.0 0.0 21.7 -
4, 8.6379 19.2 - 240 - 0.3 0.6 0.0 24.9 - 48.0 0.0 23.1 -
5 17.4021 29.3 - 29,2 - 0.6 0.8 0.0 30.7 - 48,0 0.0 17.3 -
6 - - 0.8 0.9 0.0 0.0 -

23.9985 29.6 28.9 31.3 - 48,0

CALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

Except for the above table : adequate margin data below the |imits.
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DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CQ., LTD.
YOKOWA No.2 OPEN TEST SITE
Report No.: 23HE0021-YW-1

Applicant > Orion Electric Co., Ltd.
Kind of Equipment : DVD Player and VCR
Nodal No. : HR-XVC25U
Serial No. T -
Power 1 AG120V/60Hz
Mode : TV Reception + Rec
Remarks > 25dBm¥ -
Dats : 3/11/2003 /J’
Phase . Single Phase o S
Temperature 120 °C Engineer > Sadahiko Tanaka
Humidity T4 %
Reguiation : FGC Part15B CLASS B
Emission Level [dBgV] M0asiPak % Averags-
100
90
80
70
60
50
40
30 o T T K‘U
0 [ ‘r
10
0

0.45 1 10 30
Frequency [MHz]

Page: 1




Applicant
Kind of Equipment :
Nodel No.
Serial No.
Power

Node

Remarks

Date

Phase
Temperature
Humidity
Regulation 1
Regulation 2

DATA OF CONDUCTION TEST CHART

> Orion Electric Co.,

DVD Piayer and VCR

: HR—XVCZSU

. AC120V/60Hz
. TY Reception + Rec
. 25dBmy

: 3/11/2003
: Single Phase
20 °C

D41 %
: FGG Part158 CLASS B

* None

Emission Level [dBLlV]

80 :

Ltd.

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.2 OPEN TEST SITE

Report No.:

23HEQ021-YW-1

/J TZM/é/

Eng

ineer

. Sadahiko Tanaka

PHASE:N

10

60

Pedk o

. Id Jatal dﬁtL

is uncorrected

50

40

30

20

10

80

70

60

50

Note. Pedk ho

is uncorrected

40

30

20

10




Applicant

Kind of Equipment

Model No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidity
Regulation

No.  FREQ.

22. 4371

READING (N)

DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.2 OPEN TEST SITE
Report No. :@ 23HE0021-YW-1

: Orion Electric Co., Ltd.
. DVD Player and VCR

: HR-XVG254

: AC120V/60Hz

: AV Input + Rec

3172003 o

: Single Phase ,A?f% :17;

; E? c Engineer . Sadahiko Tanaka

: %

. FCC Part15B CLASS B
READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN
QP AY FACTOR LOSS QP AV QP AV QP AV

[dBu¥]  [dBuV]{dBuV][dBuV] [dBuV] [dBuV] (dBuV]

29.6 - 0.1 0.3 0.0 30.0 - 48,0 0.0 18.0 -
28. 2 - 0.1 0.4 0.0 30.5 - 48.0 0.0 17.5 -
24.3 - 0.2 0.4 0.0 251 - 48.0 0.0 22.9 -
30.4 - 0.2 0.5 0.0 31.2 - 48.0 0.0 16.8 -
24. 0 - 0.6 0.8 0.0 25.5 - 48.¢ 0.0 22.5 -
26. 2 -~ 0.8 0.9 0.0 28.0 - 48,0 0.0 -

GALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

Except for the above table : adequate margin data below the |imits.
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Applicant
Kind of Equipment
Model No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidity
Regulation

Emission Level [dBuV]

100

DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD.

YOKOWA No.2 OPEN TEST SITE
Report No. : 23HE0021-YW-i

» Orion Electric Co., Ltd.
: DVD Player and VCR
: HR-XVC25U

. AG120V/60Hz
f ?3 Input + Rec

: 1Vp—p

: g,{n{zogﬁ é
b ingle ase

D20 ""{

LAl %

© FGC Part158 CLASS B

Engineer Sadahrko Tanaka

90

80

70

60

50

40

0 *

20

10

0.45

10 30
Frequancy [NHz]
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DATA OF CONDUCTION TEST CHART
A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.2 OPEN TEST SITE
Report No.: 23HEC021-YW-1

Applicant > Orion Electric Co., Ltd.

Kind of Equipment : DVD Player and VCR

Mode| No. : HR-XVC254

Serial No. =

Power : ACT120V/60Hz

Mode . AY Input + Rec

Remarks D Wpp - _
Date : 3/1172003 /J’ /

Phase : Single Phase NI o
Temperature : 20 Engineer : Sadahiko Tanaka
Humidity D41 %

Regulation 1 : FGC Part15B GLASS B

Regulation 2 . None

Emission Level {dBuV] PHASE:N

80 Not]e PeJk hoid &tal dat ¥§ uncorrected
e e S W—

60

50 _ o S S B SO A o

40

30

20

10

¢ 045 1 10 - 30

80 | HotL Pet{k hold Jata[ da'&gdis uncorrected

e e

60

50 e T . g o o .

40

30

20

10

Frequency [MHz]
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DATA OF CONDUCTION TEST

A-PEX INTERNATIONAIL CO., L'TD.
YOKOWA No.2 OPEN TEST SITE
Report No.:@ 23HE0021-YW-1

Applicant * Orion Electric Co., Ltd.

Kind of Equipment : DVD Player and VCR

Mode! No. © HR-XVG25U

Serial No. T-

Power : AC120V/60Hz

Mode . AV Input + Rec

Remarks . 5Vp—p _

Date : 3/11/2003 /(/ W _
Phase : Single Phase ‘ "
Temperature . 20 °C Engineer . Sadahiko Tanaka
Humidity A %

Regulation . FCC Part15B CLASS B

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AY FACTOR LOSS QP AV QP AV QP AY
[MHz] [dBuV] [dBuV]  [dBuV][dBuV][dBuv] [dBuV] [dBuV] [dBuv]

1 0.4500 29.6 - 298 - 0.1 0.3 0.0 30.2 - 48.0 0.0 17.8 -
2 1.0237 29.8 - 28.0 - 0.1 0.4 0.0 30.3 - 48,0 0.0 17.7 -
3. 2.0779 24.6 - 24.3 - 0.2 0.4 0.0 252 - 48.0 0.0 22.8 -
4. 6.2963 25.3 - 25.4 - 6.2 0.5 0.0 261 - 48.4 0,0 21.9 -
5. 16.5972 23.7 -  23.8 - 0.6 0.8 0.0 25.2 - 48.6 0,0 22.8 -
6, 22.1225 25.3 -  24.6 - 0.8 0.9 0.0 27.0 - 48.0 0.0 21.0 -

GALGULATION: READING + LISN FACTOR + GABLE LOSS + ATTEN.

Except for the above table @ adequate margin data below the |imits.

Page: O




Applicant
Kind of Equipment
Model No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidity
Reguiation

Emission Level [dBpuV]

100

DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD.

YOKOWA No.2 OPEN TEST SITE
Report No.: 23HE0021-YW-1

> Orion Electric Co., Ltd.
. DVD Player and VCR
: HR-XVC25U

. AC120V/60Hz
: AV Input + Rec

: BV¥p—p -

: 3/11/2003 /Jt? é

: Singéa Phase : 7
20

41 %

- FCC Part158 CLASS B

Engineer . Sadahiko Tanaka

90

80

10

60

50

40

30 =

]

20

10

0.45

10
Frequency [MHz]
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DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.2 OPEN TEST SITE
Report No.: 23HE0021-YW-1

Applicant > Orion Electric Co., Ltd.
Kind of Equipment : DVD Player and VCR
Model No. * HR-XVG251
Serial No. -
Power 1 AC120V/60Hz
gode y : gg Input + Rec
emarks . 5Vp-p 7.
Date : 3/11/2003 /J 7
Phase : Single Phase _ N v 77 a7 Pl
Temperature 1 20 Engineer : Sadahiko Tanaka
Humidity 41 %
Regulation 1 : FGC Part15B GLASS B
Regulation 2 . None

Emission Level [dBpV] PHASE: N
80 Note. PeJk hofd JatJ. datL js uncorrected

70

60

50 I _ S IO AN SNROY W Y S N A

40

30

20

10

0 045 1 T 10 | 30
Frequency [WHz]

Emission Level [dBu V] PHASE : 1

80 Noth. PeJk hold (Ltal datla s uncorrected
10

60

50 95 W T N ¥ § IO BN OO0 AR OO AN B

40

30

20

10

Frequency [MHz]
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DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.2 OPEN TEST SITE
Report No.: 23HE0021-Y#W-1

Applicant : Brion Electric Co., Ltd.

Kind of Equipment : DVD Player and VCR

Nodel No. : HR-XVG25U

Serial No. -

Power : AC120V/60Hz

Node : VCR Playback

Eemarks : —/ /o003 o
ate D 3/11/2 ey

Phase : Single Phase _ /(f'/ \‘/ﬂrﬂ/))?%
Temperature - 20 °C Engineer  : Sadahiko Tanaka
Humidity D41 9%

Regulation . FGC Part15B CLASS B

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AY QP AY FACTOR LOSS ar AV QP AV QP AY
[MHz] [dBuV] (dBuV¥]  [dBuV][dBuV}[dBuv] [dBuV] (dBuV] {dBuV]

1 0.4500 29.9 - 29,9 - 0.1 0.3 0.0 30.3 - 48,0 0.0 17.7 -
2 1.2332 2b.8 - 23.9 - 6.1 0.4 0.0 26.3 - 48,0 0.0 21.7 -
3. 2.0918 22.7 - 24.4 - 6.2 0.4 0.0 250 - 48,0 0.0 23.0 -
4, 5.7208 18.7 - 18.2 - 0.2 0.5 0.0 19.4 - 48,0 0.0 28.6 -
5. 13.6525 16.2 - 15.9 - .5 0.7 0.0 17.4 - 48.0 0.0 30.6 -
6. 29.1959 21.7 - 22.0 - 1.0 0.9 0.0 239 - 48,0 0.0 24.1 -

CALCULATION: READING + LISN FAGTOR + CABLE LOSS + ATTEN.

Except for the above table : adequate margin data below the !imits.
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Applicant
Kind of Equipment
Nodel No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidity
Regulation

Emission Level [dB V)]

100

DATA OF CONDUCTION TEST

: Orion Electric Co., Ltd.
: DVD Player and VCR
E HR-XVG25U

: AC120V/60Hz
: VCR Playback

1 3/11/2003

. Single Phase
120 °C

41 %

: FGC Part15B CLASS B

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.2 OPEN TEST SITE
Report No. : 23HE0021-YW-1

o onods

: Sadahiko Tanaka

Engineer

90

80

10

60

50

30 o

20

10

0. 45

10 30

Frequency [NHz]
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Applicant

Kind of Equipment :

Model No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidity
Regulation 1
Reguiation 2

DATA OF CONDUCTION TEST CHART

: Orion Electric Go., Ltd.
BVD Player and VGR

HR—XV025U

: ACIZDV/GOHZ
5 YCR Playback

1 3/11/2003

: Single Phase

20 °C

141 9%

: FCC Parti5B CLASS B
: None

Emission Level [dB;:V]

80

A-PEX INTERNATIONAL CO_, LTD.
YOKOWA No.2 OPEN TEST SITE

Report No. :

23HE0021-YW-1

o Tonaks

Eng

ineer : Sad

ahiko Tanaka

10

60

50

40

30
20

10

80

Frequency [MHz]

PHASE: L1

hold &tal datL

k ho

10

s uncorrected

60

50

20

10

Frequency [MHz]
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DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD.

YOKOWA No.2 OPEN TEST SITE
Report No.: 23HEQ021-YW-1

Applicant : Orion Electric Co., Ltd.

Kind of Equipment . DVD Player and VCR

Node! No. » HR-XVG25U

Serial No. Do-

Power : AG120V/60Hz

Node : DVD Play

Remarks - -

Date : 3/11/2003 /JJ é

Phase : Single Phase : 7 7P
Temperature 120 °C Engineer : Sadahiko Tanaka

Humidity D4 %

Regulation : FCC Part15B CLASS B

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AV FACTOR LOSS QP AV QP AV QP AV
[MHz] [dBuV] (dBu¥]  [dBuV][dBuV][dBu¥] [dBuV] [dBuV] [dBuV]

1. 0.4500 29.7 - 29.8 - 0.1 0.3 0.0 30.1 - 480 0.0 17.9 -
2. 1.0177 28.3 - 2b.86 - 0.1 0.4 0.0 28.8 - 48.0 0.0 19.2 -
3. 2.07861 23.0 - 23.9 - 0.2 0.4 0.0 24.5 - 48.0 0.0 23.5 -
4. 5.8656 19.0 -  18.6 - .2 0.5 0.0 19.7 - 48,0 0.0 28.3 -
5. 16.3232 26.3 - 2b.5 - 0.6 0.8 0.0 27.7 - 48.0 0.0 20.3 -
6. 28.6341 30.3 - 30,0 - 1.0 0.9 0.0 - 48.0 0.0 15.8 -

32.2

GALGULATION: READING + LISN FACTOR + CABLE LO0SS + ATTEN.

Except for the above table : adequate margin data below the limits.
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Applicant
Kind of Equipment
NModel No.
Serial No.
Power

Mode
Remarks
Date

Phass
Temperature
Homidity
Reguiation

Emission Level [dBuV]

100

DATA OF CONDUCTION TEST

: Orion Electric Co., Ltd.
. DVD Player and VCR
: HR-XVC25U

© AG120V/60Hz
5 OVD Play

1 3/11/2003

: Single Phase

120 °C

41 %

. FCC Part15B CLASS B

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.2 OPEN TEST SITE

Report No. : 23HEQOZ21-YW-1

J——
—

Engineer

: Sadahiko Tanaka

90

80

10

60

50

40

30 o

20

10

0.45

Frequency [MHz]

10
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Applicant

#odel No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidity
Regulation 1
Regulation 2

DATA OF CONDUCTION TEST CHART

DV

03/
oS
;20 °C
4
: ECG Part15B CLASS B
. No

Emission Level [dBuV]

D Player and VCR

 HR-XvC25U
© AC
. D

120V/60Hz
Play

11/2003
ngle Phase

%

ne

: Orion Electric Co., Ltd.
Kind of Equipment :

80

70

60

20

40

Notk.

ok e B

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.2 OPEN TEST SITE
Report Mo. : 23HED021-YW-1

: Sadahiko Tanaka

Engineer

PHASE :N

s 8 08 e o e s 2t s e

30

20

10

0 0.45

Emission Level [dBu V]

80

70

60
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40
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DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO_3 OPEN TEST SITE

COMPANY : Crion Blectric Co., Lid. REPORT No. : 23HE0021-YW-1
EQUIPMENT : DVD Player and VCR REGULATION : FCCPARTIS B
MODEL No. : HA-XV(C2507 TEST DISTANCE : 3m
POWER 1 AC120V/60Hz ATTENUATION :101-847MHz  6dB
DESCRIPTION : TV Reception + Rec 1030-1694MHz OdB
DATE :March,07 2003
Temp. / Humid. :21C 1 39%
ENGINEER
CH. FREQ | READINNG ANT ANT. [CABLE| AMP RESULTS LIMIT MARGIN
HOR. VER. | TYPE | FAC. LOSS | GAIN | HOR VER. HOR. VER.
[MHz] E_BuV} [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
VHF Fundamental
2 101 24.5 264 BC 10.0 2.1 27.8 14.8 16.7 43.5 28.7 26.8
3 107 24.0 259 BC 10.9 2.2 279 15.2 17.1 435 28.3 264
4 113 238 25.1 BC 11.9 2.3 27.9 16.1 174 435 274 26.1
5 123 243 26.1 BC 13.2 2.3 27.9 179 19.7 435 25.6 238
6 129 259 278 BC 137 25 279 20.2 221 435 23,3 214
7 221 26.3 259 BC 16.6 32 27.8 243 239 46.0 21.7 22.1
8 227 259 24.1 BC 16.6 3.2 278 239 22.1 46.0 22.1 239
9 233 24.6 277 BC 16.7 32 27.7 22.8 259 46.0 232 20.1
10 239 259 24.6 BC 16.8 31 27.5 243 230 46.0 21.7 23.0
11 245 25.5 26.1 BC 16.8 3.1 274 4.0 246 46.0 22.0 214
12 251 25.0 24.9 BC 17.0 3.0 273 23.7 23.6 46.0 223 224
13 257 26.0 258 BC 17.3 32 274 25.1 249 46.0 209 21.1
VHF 2nd Harmonic
2 202 23.1 23.0 BC 16.3 3.1 27.8 20.7 20.6 435 22.8 22.9
3 214 22.9 22.8 BC 16.5 3.2 278 20.8 20.7 43.5 227 22.8
4 226 22.5 228 BC 16.6 3.2 278 20.5 20.8 46.0 25.5 252
5 246 23.0 23.1 BC 16.9 3.0 27.3 216 217 46.0 244 24.3
6 258 229 23.5 BC 174 3.2 274 221 22.7 46.0 239 23.3
7 442 236 236 LP 19.0 4.8 279 255 255 46.0 20.5 20.5
8 454 23.1 233 LP 19.1 4.8 279 25.1 253 46.0 20.9 20.7
9 466 23.6 23.0 LP 19.3 4.9 27.8 26.0 254 46.0 20.0 20.6
10 478 22.6 223 LP 194 49 278 25.1 248 46.0 209 21.2
11 490 249 24.6 LP 19.5 5.1 279 27.6 27.3 46.0 184 18.7
12 502 239 24.6 Lp 19.6 52 27.9 268 273 46.0 19.2 18.5
13 314 23.3 236 LP 19.7 53 279 26.4 26.7 46.0 19.6 19.3

‘.:-i.) .




DATA OF RADIATION TEST |

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN TEST SITE

COMPANY : Orion Electric Co., Ltd. REPORT No. : 23HEO)21-YW-1
EQUIPMENT : DVD Player and VCR REGULATION : FCCPARTIS B
MODEL No. : HA-XVC25U TEST DISTANCE : 3m
POWER : ACI120V/60Hz ATTENUATION :101-847MHz  6dB
DESCRIPTION : TV Reception + Rec 1030-1694MHz 0dB
DATE :March,07 2003
Temp. / Humid. 121C 71 39%
L
P ’7 i
'ENGINEER  ': Hisaduki Kioka
CH. FREQ | READINNG ANT ANT. [CABLE| AMP RESULTS LIMIT MARGIN
HOR. VER. | TYPE | FAC. | LOSS | GAIN [ HOR. VER. HOR. VER.
[MHz] [dBuV] [dB] [4B] | [dB) [dBuV/m] [dBuV/m}| [dB} [dB}
UHF Fundamental
14 517 25.7 28.2 LP 19.8 53 27.9 28.9 314 46.0 17.1 14.6
19 547 25.0 28.6 LP 20.0 5.6 27.7 28.9 32.5 46.0 17.1 13.5
28 601 25.1 26.1 LP 20.5 5.8 275 29.9 309 46.0 16.1 15.1
36 649 26.4 315 LP 21.5 6.1 27.5 325 37.6 46.0 13.5 8.4
44 697 260 30.3 Lp 224 6.3 27.1 33.6 37.9 46.0 12.4 8.1
53 751 274 31.9 LP 23.0 6.7 27.2 35.9 404 46.0 10.1 5.6
61 799 252 27.0 LP 235 6.9 27.1 34.5 36.3 46.0 115 9.7
69 847 2477 25.6 LP 24.2 7.1 27.0 35.0 35.9 46.0 11.0 10,
UHF 2nd Harmonic .
14 1034 48.0 51.4 HO 249 1.6 39.0 35.5 38.9 54,0 18.5 15.1
19 1094 46.8 50.6 HO 2572 1.7 39.0 34.7 38.5 54.0 19.3 15.5
28 1202 46.1 47.1 HO 257 1.8 388 34.8 358 540 19.2 18.2
36 1298 44.6 470 HO 26.1 19 387 339 36.3 54.0 20.1 17.7
44 1394 454 468 HO 26.5 2.0 386 35.3 36.7 54.0 18.7 17.3
53 1502 45.6 482 HO 27.0 2.1 38.5 362 38.8 54.0 17.8 15.2
61 1598 457 49.6 HO 27.2 22 384 36.7 40.6 54.0 17.3 134
69 1694 48.1 48.4 HO 27.4 2.3 38.3 39.5 39.8 54.0 14.5 142




DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN TEST SITE

COMPANY : Orion Electric Co., Lid. REPORT No. ! 23HEN021-YW-1
EQUIPMENT : DVD Player and VCR REGULATION : FCCPARTISB
MODEL No, : HA-XVC25U TEST DISTANCE : 3m
POWER 1 AC120V/60Hz ATTENUATION : 101-847MHz  6d4B
DESCRIPTION : TV Reception + Rec 1030-1694MHz 0dB
DATE :March,07 2003
Temp. / Humid. 121 T/ 39% / -
,)/_ / B f‘ .
ENGINEER “HiSaydki Kioka
CH. FREQ | READINNG ANT | ANT. |CABLE| AMP RESULTS LIMIT MARGIN
.HOR. VER. | TYPE | FAC. | LOSS | GAIN | HOR. VER. HOR. VER
[MHz] |  [dBuV] (dB) [dB] [dB] [dBuY/m} [dBuV/m]| [dB] [dB] |
CATV Fundamental
1 119 28.3 293 BC 12.8 2.3 27.9 215 22.5 435 22.0 21.0
95 137 246 28.3 BC 144 2.5 27.9 19.6 233 435 23.9 20.2
97 149 253 26.3 BC 4.8 2.6 279 21.0 22.0 435 22.5 21.5
99 161 25.3 24.6 BC 15.0 2.8 278 21.3 20.6 435 22.2 229
14 167 256 24.8 BC 15.2 2.8 27.8 21.8 21.0 435 21.7 22.5
18 191 25.0 256 BC 16.0 30 27.8 222 22.8 435 213 20.7
22 215 25.3 259 BC 16.5 32 27.8 232 238 435 20.3 19.7
23 263 25.1 26.0 BC 17.7 33 27.5 24.6 255 46.0 214 20.5
29 299 246 250 BC 20.0 38 278 26.6 27.0 46.0 19.4 19.0
36 341 26.5 26.3 LpP 17.4 4.5 279 26.5 26.3 46.0 19.5 19.7
37 347 26.6 26.3 LpP 175 4.7 279 26.9 26.6 46.0 19.1 19.4
65 515 28.0 27.1 LP 19.7 5.3 27.9 311 30.2 46.0 14.9 15.8
94 680 27.0 24.6 LP 223 6.3 272 344 32.0 46.0 11.6 14.0
100 695 27.8 29.0 LP 224 6.3 27.1 354 36.6 46.0 10.6 94
113 773 27.3 256 LP 232 6.7 27.0 36.2 345 46.0 98 11.5
125 845 243 25.0 LP 24.1 7.1 27.0 345 352 46.0 11.5 10.8
CATV 2nd Harmenic
1 238 23.0 231 BC 16.8 3.1 27.5 214 21.5 46.0 24.6 24.5
95 274 229 233 BC 18.4 36 27.8 23.1 23.5 46.0 229 22.5
97 298 23.0 235 BC 20.0 3.8 27.8 25.0 25.5 46.0 21.0 20.5
99 322 249 236 LP 17.0 4.0 28.0 239 226 46.0 221 234
14 334 23.6 22.6 LP 17.3 4.3 28.0 23.2 22.2 46.0 228 238
I8 382 24.0 23.0 LP 18.2 45 27.9 24.8 23.8 46.0 21.2 222
22 430 235 22.6 LP 18.9 4.8 27.8 254 24.5 46.0 20.6 21.5
23 526 22.2 236 LP 19.8 54 278 25.6 27.0 46.0 204 19.0
29 598 226 23.1 LP 20.5 5.7 275 273 27.8 46.0 18.7 18.2
36 682 23.5 229 LP 22.1 6.3 27.3 30.6 30.0 46.0 15.4 16.0
37 694 233 22.6 Lp 224 6.3 27.1 309 30.2 46.0 15.1 158
65 1030 486 51.7 HO 249 1.6 390 36.1 362 54.0 17.9 14.8
94 1378 450 47.1 HO 26.5 2.0 386 349 37.0 54.0 19.1 17.0
100 1390 443 43.6 HO 26.5 2.0 38.6 342 38.5 54.0 198 15.5
113 1546 474 47.6 HO 27.1 2.1 385 38.1 38.3 54.0 15.9 15.7
125 1650 49.3 427 HO 274 2.3 38.3 40.7 34.1 540 13.3 19.9

7




DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 QPEN TEST SITE
Report No. : 23HE(0D21-YN-1

Applicant : Orion Electric Go., Ltd.

Kind of Equipment : DVD Player and VCR

NModel No. © HR-XVG25i}

Serial No. _—

Power . AG120V/6CHz

Node . TV Reception + Rec

Remarks > OdBmV

Date : 3/6/2003

Test Distance :3m

Temperature 21 °C Engineer ’Htsayhﬁi Kiok

Humidity : 43 %

Regulation . FCC Part15B CLASS B

No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR YER HOR VER

[MHz] [dBuV] [dB/m] [dB}] [dB] [dB] [dBuV/m] [dB 2 V/m} [dB]

1. 189.00 BB 38 0 41.3 16.0 27.8 3.0 6.0 35.2 38 5 43. 5 8.3 5.0

CALCULATION: READING + ANY. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

Except for the above table: adequate margin data below the limits.
ANT. TYPE: 30-300MHz Biconical, 300-1000MHz Logperiodic

Page: ..33




DATA OF RADIATION TEST
A-PEX INTERNATIONAL CO., LTD.

YOKOWA No.3 OPEN TEST SITE
Report No.: 23HEQ021-YW-1

Applicant : Orion Electric Co., Ltd.
Kind of Equipment : DVD Player and VCR
Model No. : HR-XVC25U
Saerial No. —
Power : AC120V/60Hz
Hode ) : Eg&ﬁsception + Rec
emarks :
Date © 3/6/2003 P
Test Distance :3m A ot D
Temperature 21 °C Engineer  ~ Hisav(ki Kioka
Humidity D43 %
Reguiation . FCG Part15B CLASS B
Emission Level [dBuV/m] Dnrizantal xVertical
70 A N —————
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DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 23HE0021-YW-1

Applicant > Orion Electric Go., Ltd.
Kind of Equipment > DVD Player and VCR
Model No. I HR-XVC25Y

Seriai No. -

Power : AC120V/60Hz

Mode : TV Reception + Rec

Remarks : 25dBmV iy
3 T 34252;;;7¢§i§a1

Test Distance :3m z
Temperature 1 21 °C Engineer 4 Hisafuki Kioka
Humidity T 43 og

Regulation : FGC Part15B CLASS B

No. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR VER HOR YER
[MHz] [dBpVv]l [dB/m] [dB] ([dB] [dB] [dBuV/m] [dBpuV/m) [dB]

1. 84.38 BB 30.9 37.0 7.0 27.8 1.9 6.0 18.0 24.1 40.0 22.0 15.9
2. 135,00 BB 34.0 42.0 14.0 27.9 2.5 6.0 28.6 36,6 43.5 14.9 6.9
3. 151.87 BB 29.1 36.3 146 27.7 2.6 6.0 246 31.8 43.5 189 1.7
4, 168.75 BB 33.9 35.0 15 2 27.8 2.8 6.0 30.1 31.2 43.5 13.4 12.3
5. i89.00 BB 38.2 41.6 16.0 27.8 3.0 6.0 35,4 38.8 43.5 8.1 4.7
6. 236,26 BB 39.1 356 185 276 3! &0 37.1 336 46.0 80 124
7. 263,13 BB 36.1 29.0 16.8 27.3 3.1 6.0 34.7 27.6 46.0 11.3 18.4
8. 270.00 BB 40.0 31.6 17.9 27.7 3.5 6.1 39.8 31.4 46.0 6.2 14.6
9, 404.89 BB 350 30.0 17.9 28.0 4.6 6.0 35.5 30.5 46.0 1.5 15.5
10, 540.00 BB 22,9 33.7 19.6 27.7 55 6.1 2.4 37.2 46.0 19.6 8.8
11, 573.75 BB 22.6 30.8 19.9 27.7 5.7 6.0 265 34.7 46.0 18.5 11.3
12, 67499 BB 23.0 30.6 20.4 2.3 62 B.1 294 37.0 46.0 16.6 9.0
13. 742.49 BB 23.0 33.0 6.6 6.1 30.9 40,9 15. 1 5.1

22.4  27.2 46.0

i
i
i

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.

Except for the above table: adequate margin data below the |imits.
ANT. TYPE: 30~300MHz Biconical, 300-1000MHz Logperiodic

Page: .




Applicant
Kind of Equipment
Nodel No.
Serial No.
Power

Mode

Remarks

Date

Test Distance
Temperature
Humidity
Regulation

Emission Level [dBuV/m]

70 e .

DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 23HEC021-YW-1

: Orion Electric Co., Ltd.
- DVD Player and VCR
: HR-XVGC251)

: AC120V/60Hz
> TV Reception + Rec

¢ 25dBmV - ?
 25dem 7’ //#ﬂ /;:/
:3m L e A

: 21 °C Engineer /7 Hisayuki Kioka

D43 o

: FCC Part15B CLASS B

DHorizonkat xVertical
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Frequency [MHz]
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DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 23HEQOZ1-YW-1

Applicant : Orion Electric Co., Ltd.

Kind of Equipment . DVD Player And VCR

Nodel No. : HR—XVC25U

Serial No. D-

Power : AG120V/60Hz

Mode . AV Input + Rec

Remarks : Vp-p

Date : 3/6/2003

Test Distance 3nm

Temperature 21 °C Engineer

Humidity T 43 %

Regulation : FCC Parti5B CLASS B

No. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESYLT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN LOSS HOR YER HOR YER

[MHz] faBpv] [dB/m] [dB] [dB] [dB] [dBxV/m] [dBgV/m] [dB]

. 742.48 BB 29.6 32,9 22,4 27.2 6.6 6,1 J37.6 40.8 46.0 8.5 5.2

CALGULATION: READING + ANT. FACTOR + CABLE LOSS - ANP.GAIN + ATTEN.

Except for the above table: adequate margin data below the limits.
ANT. TYPE: 30-300MHz Biconical, 300-1000MHz Logperiodic

Page: 3.2 -




DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO,, LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 23HEG021-YW-1

Applicant : Orion Electric Co., Ltd.
Kind of Equipment . DVD Player And VCR
Model No. © HR-XV(25U
Serial No. i
Power : AC120V/60Hz
gode v : ﬁ Input + Rec —y
emarks : p-p - AT e
Date : 3/6/2003 ( {)/ : =
Test Distance tdm AT o > -
Temperature 21 °C Engineer ? Hisayuki Kioka
Humidity D43 %
Regulation . FGGC Part15B CLASS B
Emission Level [dBpV/m] CHoy fzantal xVertical
70 o o e
i
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DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. @ 23HE0021-YW-1

SR, . o~
( //;/ : )‘/
A Il
N /f

“Hisayuki Kioka

Applicant : Orion Efectric Go., Ltd.

Kind of Equipment : DVD Player And VCOR
Modal No. : HR-XVC251

Serial No. s

Power : AG120V/60Hz
Mode : AV Input + Rec

Remarks : BVp—p

Date : 3/6/2003

Test Distance 3w

Temperature 21 °¢ Enginaer

Humidity D43 %

Regulation . FCC Part15B GLASS B
No. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS

TYPE HOR VER FACTOR GAIN LQSS HOR YER
[MHz] [dBuVv] [dB/m] [dBl [dB] [dB] [dBuV/m] [dBpu V/m]

1. 84.37 BB 33.4 40.0 7.0 27.8 1.9 6.0 20.8 27.1 40.0
2. 135.01 BB 28.0 36.7 14.0 27.9 2.5 6,0 22.6 31.3 43.5
3. 151.87 BB 27.8 32,8 146 927.7 2.6 6.0 23.3 283 43.5
4, 168.76 BB 30.8 33.0 152 27.8B 2.8 6.0 27.0 29.2 43.5
5, 189.01 BB 33.6 396 160 27.8 3.0 6.0 20.8 368 43.5
6, 236,27 BB 360 348 165 27.6 3.1 6.0 34.0 32.8 46.0
7. 253.13 BB 33.0 260 168 27.3 3.1 6.0 3L.6 246 46.0
8. 270.00 BB  39.7 3L.0 17.9  27.7 15 6.1 39.5 30.8 46.0
9. 303.76 BB 32,1 29.9 16t 27.9 3.9 6.1 30.3 281 46,0
0. 540,00 BB 29.3 33.7 19.6 27.7 5.5 6.1 328 37.2 46.0
11, 573.95 BB 27.0 27.4 19.9 27.7 57 6.0 30.9 31.3 46.0
12. 674,99 BB 27.4 27.6 21.4 27.3 62 6.1 33.8 340 46.0
13, 742,48 BB 29.5 33.1 22.4 6.6 6.1 41.0 46.0

27.2

37.4

MARGIN
HOR VER
{dB]
19.5 12.9
20.9 12,2
20.2 152
16.5 14.3
12,7 6.7
12.0 13.2
14,4  21.4
6.5 15,2
1.7  17.9
13.2 8.8
1o.1  14.7
12.2 12,0

6 5.0

CALGULATION: READING + ANT. FAGTOR + CABLE LOSS - AMP.GAIN + ATTEN.

Except for the above table: adequate margin data below the limits.
ANT. TYPE: 30-300MHz Biconical, 300-1000MHz Logperiodic

Page: .-




Applicant
Kind of Equipment
Medel No.
Serial No.
Power

Node

Remarks

Date

Test Distance
Temperature
Humidity
Regulation

10

Emission Level [dByuV/m)

DATA OF RADIATION TEST

A-PEX INTERNATIONAL CQ., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 23HECD21-YN-1

: Orion Electric Co., Ltd.
: DVD Player And VCR
: HR-XVC25t

- AC120V/60Hz
: AV input + Rec

: 3/6/2003 iy
:3m (;; .
121 °C Engineer 7 Hisay

43 %
. FGC Part15B CLASS B

WMt o
JHorizontat
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DATA OF RADIATION TEST
A-PEX INTERNATIONAL CO., LTD.

YOKOWA No.3 OPEN TEST SITE
Report No.: 23HE0021-YW-1

Applicant  Orion Electric Co., Ltd.

Kind of Equipment : DVD Player And VGR
Nodel No. : HR-XVC25b
Serial No. D-

Power 1 AG120V/60Hz
Mode : VOR Playback

Remarks e

Date : 3/6/2003 e 0
Test Distance c3m A 2o i
Temperature 21 °C Engineer ¢ Hisaylki Kioka
Humidity 143

Regulation © FGC Part168 GLASS B
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR YER HOR YER
[MHz] [dBuV] [dB/m] [dBI [dB] [dB] {dBuV/m] [dBpyV/m) [dB]

1 84,37 BB 30.2 35.9 7.0 2.8 1.9 6.0 17.3 23.0 40.0 22,7 17.0
2 134.99 BB 36.0 40.9 14.0 27.9 2.5 6.0 30.6 355 43.5 12.9 8.0
3 151.88 BB 30.2 33.3 14.6 27.7 2.6 6.0 257 28.8 43.5 17.8 14.7
4. 168.76 BB 31.9 33.9 152 27.8 2.8 6.0 28.1 30.1 43.5 154 13.4
5. 189.00 BB 34.3 33.2 16.0 271.8 3.0 6.0 31.5 30.4 43.5 12.0 131
6. 236.256 BB 34.5 30.9 16.5 27.6 3.1 B.0 32.5 28,9 46.0 13.5 17.1
7. 253,14 BB 34.1 26.3 16.8 27.3 3.1 6.0 32.7 249 460 13.3 21.1
8. 270.00 BB 40.3 32.3 17.9 27.7 3.5 6.1 40.1 32.1 460 598 13.9
9. 404.99 BB 34,1 3.6 17.9 28.0 4.6 6.0 34.6 32.1 46.0 11.4 13.9
10. 540.00 BB 251 350 19.6 27.7 55 6.1 ©28.6 385 46.0 17.4 7.5
11. h73.74 BB 240 30.6 19.9 207 57 6.0 27.9 34.5 46.0 18.1 11.5
12, 675.00 BB 24.8 280 2.4 27.3 63 6.1 31.3 345 460 14.7 115
13. 742.49 BB 28.3 321 6.6 6.1 362 40.0 460 9.8 6.0

22.4 27.2

CALGCULATION: READING + ANT. FACTOR + CABLE LOSS - ANP.GAIN + ATTEN.

Except for the above table: adequate margin data below the limits.
ANT. TYPE: 30-300MHz Biconical, 300-1000MHz Logperiodic

Page:
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Applicant
Kind of Equipment
Nodel No.
Serial No.
Power

Nods

Remarks

Date

Test Distance
Temperatura
Humidity
Regulation

DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.

YOKOWA No.3 OPEN TEST SITE

Report No. . 23HEQ021-YW-1

: Orion Electric Co., Ltd.
: DVD Player And VGR
: HR-XV(C250

© AG120V/60Hz
: VCR Playback

L 3/6/2003
3m

A

i L i

21 °C Engineer
T 43 %
: FGC Part16B8 CLASS B

Tsayuki Kioka

Emission Level [dBuV/ml Mo zantal xVertical
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DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.2 OPEN TEST SITE
Report No.: 23HE0021-YW-1

Applicant : Orion Electric Co., Ltd.
Kind of Equipment : DVD Player And VCR
Model No. > HR-XVG25U

Seriaf No. T-

Power : AC120V/60Hz

Eode N : DVD Play /
emarks ;- —_ "
Date : 3/18/2003 ( P ,/// ?j

3 m 7 4.

Test Distangce @ : 3@ N S Pt

Temperature 121 C Engineer “‘Hisayuki Kioka
Humidity D43 %
Regulation : FCC Part15B CLASS B
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE HOR VER FACTOR GAIN LOSS HOR YER HOR VER
[Miz] [dBuv] {dB/m] [dB] ([dB] ([dB] [dBuV/m} {dBpV/m} {aB]
1. 108.01 BB 30.4 33.6 11.2 29.8 2.7 60 205 23.7 43.5 23.¢ 19.8
2. 120.060 BB 31.8 31.2 13.2 20.8 2.5 6.0 23.7 23.1 43.5 19.8 20.4
3. 135.00 BB 38.3 41.5 14.4 29.7 2.7 6.0 31.7 349 435 11.8 8.6
4, 151.86 BB 31.7 38.4 15.0 29,7 2.8 6.0 258 32.5 43.5 17. 7 11.0
5. 189.00 BB 34.4 36.5 15.7 29.8 3.2 6.0 29.5 30.6 43.5 14.0 12.9
6. 216.01 BB 37.8 31.6 159 29.7 3.4 6.0 33.4 ©27.2 46.0 12.6 18.8
7. 264.50 BB 28.2 23.3 17.4 29.8 3.8 6.0 25.6 20.7 46,06 20.4 25.3
8. 270.00 BB 34.8 30.0 18.0 29,8 3.9 6.1 33.0 28.2 46.0 13. ¢ 17. 8
9. 377.99 BB 29.6 28.2 152 30.2 48 6.1 9255 241 46.0 20.5 219
10. 539.99 BB 29.5 34.4 18.3 30.0 5.8 6.1 29.7 34.8 4650 16.3 11. 4
11. 676.00 BB 32.8 34,0 20.2 30.0 6.6 6.1 35.7T 36.9 46.0 10. 3 9.1
12.  742.49 BB 256 31.6 20.7 30.4 7.1 6.1 291 351 460 16.9 10.9
13. 1079.96 BB 48.9 50,3 249 34.8 1.5 0.0 40.5 41.9 54.0 13.5 12. 1
14, 1282.49 BB 46.6 50.2 258 34.4 1.7 0.0 39.7 43.3 54.0 14. 3 10.7
15, 1652. 4B BB 46.1 49 4 27.2 34.0 2.0 0.0 4

41.3 44,6 540 12.7 9.

CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.

Except for the above table : adequate margin data below the iimits.
ANT. TYPE : 30-300MHz Biconical, 300-1000MHz Logperiodic, 1-2GHz DRG Horn
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Applicant
Kind of Equipment
Mode! No.
Serial No.
Power

Node

Remarks

Date

Test Distance
Temperature
Humidity
Regulation

DATA OF RADIATION TEST

» Orion Electric Co., ltd.
. DVD Player And VCR
: HR-XVG25U

© AC120V/60Hz
: DVD Play

§/1a/2003

3 m

121 °C
43 %
: FCC Part15B CLASS B

Emission Level [dBuV/m]

0

50

30

20

10

i

30

]
|
i!
|

[

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.2 OPEN TEST SITE

Report No. : 23HE0021-YW-1

Oyféﬁ’ ;/

.............. P

Engineer

[CIHor izontal

7 Hi saSvukl Kioka

i
!
I
1
1
I
I
i

xVertical

I

|

|
B

i

I

—

! N ,

Frequency [MHz)

500

1000

Page:

2000

wud




DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., 1L.TD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 23HEC021-YW-1

Applicant : Orion Electric Co., Ltd.
Kind of Equipment : DVD Player And VCR
Model No. . HR-XVG25U
Serial No. D -
Power . AC120V/60Hz
Mode : DVD Play
Remarks . Test Channel 83 @y 3 e
Date : 3/6/2003 /:/,, T
Test Distance : 3 ﬂ'l ,/szj-j:k:—:r M_-x;%(—w?
Temperature 221 °C Engineer  ° Hisayuki Kioka
Humidity 43 %
Regulation . FGC Part15B CLASS B
No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN
TYPE  HOR VER FACTOR GAIN LGSS HOR VER HOR VER
[MHz] {dBu¥] [dB/m] [dB] [dB] [dB] [dB g V/m] [dBu V/m] [dB]
1 61.25 BB 30.6 34.7 82 27.9 1.6 5.9 18.4 22.5 40.0 21.6 17.5
2 65.75 BB 31.6 36.4 7.4 27.8 1.7 6.0 18.9 23.7 40.0 21.1 16.3
3. 122.50 BB 22,9 25.0 13.5 27.9 2.3 6.0 16.8 18.9¢ 43.5 26.7 24.6
4 245,00 BB 24,8 23.6 16.6 27.4 3.1 6.0

23.1 21.9 46.0 22.9 24,1

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — ANP.GAIN + ATTEN.

Except for the above table: adequate margin data below the limits.
ANT. TYPE: 30-300MHz Biconical, 300-1000MHz logperiodic
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DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 23HE0021-YW-1

Applicant > Orion Electric Co., Ltd.
Kind of Equipment : DVD Player And VCR
Nodel No. . HR-XVC25U
Serial No. -
Power 1 AG120V/60Hz
Nods : VD Play
Eemarks : gﬁgﬁz%gnnel 13 Ty /j,_
ate : o
Test Distance :3m o // @%f/
Temperature 121 °C Engineer “Hisaviki Kioka
Humidity 43 %
Regulation . FGC Part15B CLASS B

Emission Level [dBuV/m] o brantal xYertical
70 , —

60 L. SR NS R W N

50

40 bt M Lo

|

30 |

20 . T et ] ...............................
10 S

|
0 L. o N U S N
30 100 500 1000

Frequency {MHz)
Page: U1




DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO, LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 23HE0021-YW-1

Applicant - Orion Electric Co., Ltd.

Kind of Equipment . DVD Piayer And VCR

Model No. - HR-XVG25U

Serial No. D -

Power » AC120Y/60Hz

Mode - DVD Play -

Remarks - Test Channel 4 T

Date T 3/6/2003 ( % // T el

Test Distance 3 m ST S <7

Temperature 21 °C Engineer “Hisayuki Kioka

Humidity 143 %

Regulation . FGG Part15B GLASS B

No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN

TYPE HOR  VER FACTOR GAIN LOSS HOR  VER OR  VER

{MHz} [dBrVv]} [dB/m] [dB] [dB] [dB] [dBuV/m) [dBuV/m] {dB]

1 67.25 BB 31.1 35.5 7.1 27.9 L7 6.0 18.0 22.4 40.0 22,0 17.6

2 71.75 BB 32.6 357 6.6 27.9 L8 6.0 19.1 22.2 40.0 20.9 17.8

3 i34.50 BB 24.3 244 14.0 27.9 2.5 6.0 18,9 19.0 43.5 246 24.5

4 201,75 BB 23.3 23.0 162 27.8 3.1 6.0 20,8 20.5 43.5 22.7 23.0

GALGULATION: READING + ANT. FACTOR + CABLE LOSS — ANP.GAIN + ATTEN.

Except for the above table: adequate margin data below the |imits.
ANT. TYPE: 30-300MHz Biconical, 300-1000MHz Logperiodic
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Applicant
Kind of Equipment
Modei No.
Serial No.
Power

Node

Remarks

Date

Test Distance
Temperature
Humidity
Regulation

70

. Orion Electric Co.,
: DVD Piayer And VCR

© 21 °C
c 43 9%
> FCC PartibB CLASS B

Emission Level {dB;:V/m]

DATA OF RADIATION TEST

Ltd.
HR-XVC25U

: AG120V/60Hz

. DVD Piay

. Test Channel #4
: 3/6/2003

3 m

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE

Report No. :

23HE0021-Y¥-1

- o
> T
o Ay o

AR P
Tl T

60 |l

Engineer

/’ K;;aﬁukl Kioka

30

20

10 b N

30

100
Frequency [MHz]

500 1000

Page. 3




COMPANY :Orion Electric Co., Ltd.
EQUI PMENT : DVD Player and VCR
MODEL : HR-XVG25U

OPERATION MNODE : TV TUNING MODE

TEMP. /HUMID. - 22°C/45%

DATA OF ANTENNA TERMINAL TEST

LIMIT : FGC 15B ANTENNA TERMINAL

REGULATION
TEST ENGINEER

A-PEX INTERNATIONAL CO. . LTD.
Date : 2003/03/10 22:28:36

1 23HEQO21-YW-1

: March 10, 2003

: FGG Part 15 Subpart B
: S8adahiko Tanaka

A Dorate

20 [dB 4 V] PH[ASE" .................... [PEAK DATA]
70 ......
60 .................
e L o L LI N U OO AT HOMED S N o
40 S N, O O OSSR SO RRUSOR I UOUSOR. DU AU RUUURION FUUUUNY ORI IO N IS
o PR OO I N N U 0 W AU SO U N N @
20 ......
10 ..........
0 it it ST f‘ffﬁf»\f/ﬁiﬁ/@’ i
30K 50M TN 3004 500N 700M 16 26
Frequency [Hz]
FREG  READING(PK) C.F NARGIN PHASE
QP AV oP AV
Dz fdBu V) [4B] [BuV]  [dBpV] [dBuV] [dB]  [dB)
1 98.88000  41.0 -21.2 52.0 322 — -
2 257.19800  44.0 -21.0 52. 0 290 — -
3 517.19702 43.3 215 59. 0 0.2 — -
4  846.99402  45.1 -20.7 52.0 2.6 — -
5  1214.00000 55.3 -27.1 52.0 238 — -
6 1501.50000 58.5 -26.7 520 202 — @ -
7 1513.50000 58.3 -26.7 52.0 204 — -

GALCULAT |ON:READING+MATCHING PAD LOSS+GABLE LOSS-AMP. GAIN

i
U4y




NODEL
OPERATION MGDE
TENP. /HURID.
LINIT : FGC 15B ANTENNA TERMINAL

DATA _OF ANTENNA TERMINAL TEST

:0rion Electric Go., Ltd.
: DVD Player and VCR

: HR-XVG25U

- CATV TUNING MODE

P 22°C/45%

JASE -

A-PEX INTERNATIONAL CO., LTD.
Date : 2003/03/11 04:41:35

+ 23HEDO21-YW-1
: March 10, 2003
: FGG Part 15 Subpart B

TEST ENGINEER = - Sadahiko Tanaka

T Samas

[PEAK DATA]

READING {PK)

N O b GO Y

45.4
454
46.4

1219.50000 55.8
1496, 00000  57.9
1509.50000 58.7

0N

2008

RESULT
[dB z V1

500M T00M 16 2

) Frequency [Hz]
msmﬁ PHASE

24.2
241
26.4

31.2
32.0

CALCULAT |ON-READ ING-WATCHING PAD LOSS+CABLE 1.0SS-ANP. GAIN

T

21.9
25.6
23.3
20.8

(dB]
218 —
2090 —




Cempany

Equipment

Model number

Power

Description

Video si
. Ch

Audio signal

|
!

Ch.

3

PR

APEX

IMTERMAT IOMM. CO. , LTD.

RF output level

A-PEX INTERNATIONAL CO., LTD.

Orion Electric Co._,Ltd. Report Number : Z23HE0021-YW-1
DVD Player and VCR Regulation : FCCPart 15 Subpart B
HR-XVC25U Date : March 10, 2003

AC 120V /60 Hz Temp. / Homid. v 21T 143%

TV Reception + Rec. (0dBmV)
/(f vM _____ -

Enginecer : Sadahiko Tanaka

Frequency  Meter reading : ¢ facturon Resuit [ Limits Margin

|
4Bl IdB] | - [dBuV] | 1dB]
995 39 .

95 | as

JMHz] - [dBuV]

61.25 JBe8 2

Frequency  Meter reading Co;::;t;on Result : Limits . Margin

212




APEX

IMTERBAT 0L GO, , ETD.

RF output level

A-PEX INTERNATIONAL CO., LTD.
YOKOWA EMC LAB,

Company :  Orion Electric Co.,Ltd. Report Number : 23HE0G21-YW-1
Equipment : DVD Player and VCR Regulation : FCCPart 15 Subpart B
Model number : HR-XVC25U Date : March 10, 2003
Power : ACI120V/60Hz Temp. / Humid. v 21T /43%

Description : TV Reception + Rec. (25dBmV)

Engineer : Sadahiko Tanaka

Ch. Frequency  Meter reading . Correction Result Limits Margin

g factor .
... MHz] - (dBuvl o MdBl . [d
(6125 868 o 202

Ch. | Frequency | Meter reading 0;:: :::_OH Result : Limnits : Margin

[MHz] e LB




RF output level

A-PEX INTERNATIONAL CC., LTD.
YOKOWA EMC LAB.

Company :  Orion Electric Co.,Ltd. Report Number : 23HEOD21-YW-1
Equipment : DVD Player and VCR Regulation : FCC Part 15 Subpart B
Model number : HR-XV(C23U Date : March 10, 2003
Power : ACI120V/60Hz Temp. / Humid. : 21T 143%

Description ¢ AV Input + Rec. (1V p-p)

Engineer : Sadahiko Tanaka

Videosignal

factor Result ? mits Margin

| |

i Ch. Frequency | Meter readin
|

L8k
L0728 1 815

Audio signal

Ch. Frequency ‘ Meter reading ofl;r;c;on Resuit Limits Margin

S [Mﬂzll[dB“V} B - B (4Bl | {dBuv}  [dBI
3 %675 L. me 212 ) 528 ) %6s 37

8

129

N




APEX

-FNTENMAT i0MAIL €O, LTD,

RF output level

A-PEX INTERNATIONAL CO., LTD.
YOKOWA EMC LAB.

Company :  Orion Electric Co.,Ltd. Report Number : 23HE0021-YW-1
Equipment : DVD Player and VCR Regulation : FCCPart 15 Subpart B
Model number : HR-XVC25U Date :  March 10, 2003
Power : AC120V/60Hz Temp. / Humid. 1 21T /43%

Description : AV Input + Rec. (5V p-p)
A Frrably.

Engineer : Sadahiko Tanaka

Videosigmal e
Correction
factor
.. AdBY . [dBl  [dBuV] | [dB]

Ch. Frequency | Meter reading Result Limits ‘ Margin

factor

Ch, Frequency ‘ Meter reading
. IMEZz] [dBuV]

39




EX

IMTERNAT {ONAL. €0, LTD

'RF output level

A-PEX INTERNATIONAL CO., LTD.
YOKOWA EMC LAB.

Company :  Orion Electric Co.,Ltd. Report Number : 23HE0021-YW-1
Equipment :  DVD Player and VCR Regulation :  FCCPart 15 Subpart B
Mode] number : HR-XV(C25U Date : March 10, 2003
Power : ACI120V/60Hz Temp. / Homid. : 21C /43%

Description :  YCR Playback /J :7 ’

Engineer : Sadahiko Tanaka

Videosignal ..

Frequency | Meter reading orrection Result Limits

| factor

Audiosignal

B

factor

Result

[dB]
6 .

Ch. Frequency | Meter reading




Company
Equipment
Model nurnber
Power

Description

APEX

-INTERSAT IOMAL €0, LTD:

RF output level

Orion Electric Co.,Ltd.
DVD Player and VCR
HR-XVC25U

AC 120V /60Hz
DVD Play

Ch.

Frequency  Meter reading

.. [dBav]

o [MEZ]

Audiosignal

Ch.

Frequency

... [MHz]
LA6TS

Meter reading

65.75

ns

869

[dBuV] —

A-PEX INTERNATIONAL CO., LTD.
YOKOWA EMC LAB.

Report Number

Regulation
Date

23HE0021-YW-1
FCC Part 15 Subpart B
March 10, 2003

21C /43%

: Sadahiko Tanaka

Temp. / Homid.

Result Margin

4By IdBl .

35

-3
Trese




DATA OF RF_SPURIOUS

A-PEX INTERNATIONAL CO. . LTD.

YOKOWA EMC_LABORATORY
COMPANY : ORION ELECTRIC €0., LTD. REPORT NO. . 23HEOO21-YW-1
EQUI PHENT : DVD Player and VCR ‘DATE : March 10, 2003
Node! Mame T HR-XVG25U REGULAT|ON : FCC PARTTS SUBPART B
OPERATION MODE: TV Reception + Rec :
PORT : RF OUTPUT TERMINAL
POWER T AG120V/60Hz . 2
REMARKS 1 . (dBmV Input Engineer:Sadahike Tanaka
REMARKS 2 : 3CH Qutput
No. FREGQ READING C. FACTOR RESULT LIMIT MARGIN
P AY ap AV oGP AY oP AV
[ll_'lZ] {dBuV] {dB] {dBuV] [dBuVY] [dB]
1 47800 38.4 -— -~21.2 17.2 — 3.5 e 22.3 ———
2 122.500 382 --- -20.7 1.5 ~—— 385 —— 220
3 180.056 38.0 — -20.7 1.3 — 305 e 22.2 e
4 675.2060 38.7 -—— -20.5 1.2 -— 35 - 21,3 e
§ 742300 438 ——  -20.4 23.4 — 385 16. 1 ————
6 809.800 389 -~ -204 85 — 395 — 210 @ e
CALCULATION: READING + CORRECTION FACTOR
CORRECTION FACTOR = MAYCH!NG PAD LOSS 7.8[dBuV]
+ CABLE LOSS{dB V] ~ AMPLIFIER GAIN[dB V]
70
60 :
40 ,,,,,,,,,,,,,,,, st gt ettt bt e e A 8 S o et e e | a5
2 - 7
P Y ? 7T
I
30 50 0 100 200 300 100 1G

500
Frequency [MHz]




DATA OF RF_SPURIOUS

A-PEX INTERNATIONAL CO.,LTD.

YOKONA EMC LABORATORY
CONPANY : ORION ELECTRIC CO., LTD. REPORT NO.  © 23HE0OZ1-YW-1
EQUIPMENT  : DVD Player and VCR DATE - March 10, 2003
Mode! Neme  : HR-XVC25U REGULATION  : FCC PART15 SUBPART B
OPERATION MODE: TV Reception + Rec :
PORT : RF QUTPUT TERMINAL
POWER : AG120V/60Hz __ ] - e
REMARKS 1 : 25dBaV Input Engineer - Sadahiko Tanaka
REMARKS 2 :© 3CH Output
No. FREQ READING  C.FACTOR  RESULT LIMAT MARGIN
P AV Y AV op AV
[MHz] [dBuV] {dB] [dBuV] [dBuV] (48]
i 47.800 38.4 - 2.2 1.2 -~ 395 —— 223 =
2 122500 386 —— -207 17.8 -— 395 - 2.6 —
3 189.050 381 -~ =207 17.4 -— 395 < 21—
4 675.200 37.4 - -205 16.9 -—— 305 - 226  -—=-
5 800.800 43.7 - -204 233 —— 385 — 162 -~
6 742.300 399 — -204 195 -— 395 o 200 —

CALCULATION: READING + CORRECTiON FACTOR
.CORRECT1ON FACTOR = MATCHING PAD LOSS 7.8[dB V]
+ CABLE LOSS{dB V] - AMPLIFIER GAIN[dB V]

7
60
T S D R e e e
30 .

S
Frequency [WHz]

-1
e




DATA OF RF _SPURIOUS

A-PEX INTERNATIONAL CO..LTD.

YOKOWA_ENG_LABORATORY
COMPANY * ORION ELECTRIC CO., LTD. REPORT NO. : 23HE0021-YN-1
EQUIPMENT © DVD Piayer and VCR - DATE : March 10, 2003
Model Name 1 HR-XVC25Y REGULAT 10N : FCC PART15 SUBPART B

OPERATION MODE: AV input + Rec

PORT RF OUTPUT TERMINAL : /6/ w? é
POWER : AC120V/60Hz Nzt

'REMARKS 1 . 1Vp-p Input Engineer:Sadahiko Tanaka
REMARKS 2 : 3CH Output

No. FREQ READ NG C.FACTOR RESULT LiNIT WARGIN
oP AV oP AV op AV P AY
{z] {dBuVY] {dB] [dBuV] [dBuv] {aB]
1 47.800 386 — -21.2 17.4 —_— 385 e ¥ | e
2 122.560 38.7 —— -20.7 18.0 — 3.5 — 21.5 —
3 189.050 38.4 -—-— -20.7 17.1 — 395 — . 21.8 ———
4 679.200 38.8§ — -20.5 18. 1 —  39.5 - 21, 4 e
5 742300 446 — -20.4 242 — 395 -~ 15,3 _—
6 B809.800 436 — -20.4 29.2 —— 395 e 10.3 —
GALGHELATION: READING + CORRECTION FACTOR
CORRECTICN FACTOR = NATCHING PAD LOSS 7.8[dBu V]
+ CABLE 1 0SS{dBuV] — AMPLIFIER GAIN[dBu V]
a0 [4BUV]
70 '
An l e st s oo
? ?
' ; ?
e A
0
30 50 70 100 200 300 hoo 700 16

Frequency [MHz]

{4




DATA OF RF SPURIOUS

A-PEX INTERMATIONAL CO. LTD.
YOKOWA EMC LABORATORY

COMPANY : DRION ELECTRIC CO., LTD. REPORT NO. : 23HE0021-YW-1

QU PRERT . DVD Player and VCR DATE . March 10, 2003

Hodel MName T HR-XYC25Y REGULATION : FCC PART15 SUBPART B
OPERATION WMODE: AY input + Rec :

PORT * RF QUTPUT TERWINAL :/4 ?

POWER : AG120V/60H2 R v/ R
REMARKS 1 : SVp-p Input Erigineer :Sadahiko Tanaka

REMARKS 2 : 3CH Output

No. FREQ READING  C.FACTOR RESULT Lt WARGIN
P AV Av oP AY P AV
(Hz] {dBuV] (dB] {dBuv] {dBu¥] {dB]

1 47800 - 385
2 122.500 — 395 —
3 189.050 — 335
4 675.200 — 38B5 —
g 742. 300 —

1 N —
809. 800 25

T

BELERE
SR =IO

|

|

1

ha

[=)

b |
—r e P D P
Moo=
Gl =l GO D =

CALGULATION: READING + CORREGTION FACTOR
CORRECTION FACTOR = MAYCHING PAD LOSS 7.8[dB V]
+ CABLE L0SS[dB V] -~ ANPLIFIER GAIN[dB V]

go LBUVI

70
A e e »
30 - :

0 e i §

0 e e w w e we w
Frequency [MHz]




DATA OF RF_SPURIOUS

A-PEX INTERNATIONAL CO.,LTD.
YOKOMA_ENC | ABORATORY

CONPANY : ORION ELECTRIC 0., LTD. REPORT NO.  : 23HEOO21-YW-1
EQU f PHENT : DVD Player and VCR DATE : March 10, 2003
Nodel Name  : HR-XVC? REGULATION  : FCC PART1S SUBPART B
OPERATION MODE: VCR Playback :
PORT : RF QUTPUT TERMINAL \7
POMER © AC120V/60Hz __ /Y A
REMARKS 1 — Engineer:Sadahiko Tanaka
REMARKS 2 : 3CH Qutput
No. FREQ READING  C.FACTOR  RESWLT LINIT NARGIN
GP AV GP AY op AY aP AV
[iHz] fdBuV] [dB] [dBuV] {dBuV] {dB]
! 47.800 384 -~—— -21.2 17.2 -—— 39.5 - 22.3 —
2 122.500 39.2 - -2007 185 — 3.5 — 210 ——
3 189.050 383 -~ -207 17.6 — 395 -—— 21.9 S
4 675.200 37.7 -—— -20.5 17.2 ~— 395 - 2303 e
5 742300 40.5 — -204 201 -— 365 -—— 194 o
6 809.800 442 — -204 23.8 - 395 e 15.7 o
GALCULATON: READING + CORRECTION FACTOR )
CORRECTION FACTOR = MATCHING PAD LOSS 7.8[dBu V)
+ CABLE LOSS[dBy V] - AMPLIFIER GAIN[dBu V]
go FABUVY
70 '
60
40 S ——
30
?
0
30 50 10 100 200 300 500 700

16
Frequency [MHz]
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DATA OF RF_SPURI0US

A-PEX INTERNATIONAL CO.,LTD.

YOKOWA ENC | ABORATORY
COMPANY : ORION ELECTRIC GO., LTD. REPORT NO. 1 23HE0O21-YW-1
EQU TPHERT : DVD Player and VCR DATE : ¥arch 10, 2003
Model Mame * HR-XvVC251 REGULATION  : FCC PART15 SUBPART B
OPERATION MODE: DVD Play :
PORT * RF OUTPUT TERMINAL
_POWER : AG120V/60Hz : z
REMARKS 1 D= Engineer :Sadahiko Tanaka
REMARKS 2 . 3CH Output
No. FREQ READING  C.FACTOR RESIRT LINIT MARGIN
oP AV w AV P AY op AV
[WHz] {dBuv] [dB] {dBuv] {dBuV] {dB]
1 47800 386 - -21.2 1.4 — 395 . 22.1 —
2 122500 394 — -207 187 — 385 — 208 —
3 189.050 385 — -207 17.8 — 395 —— 217 —_
4 687.760 43.4 -— -205 229 — 395 — 16.6 —
5 718.870 43.2 - -20% 27 — 385 — 16.8 —
6 809.800 44.2 -—— 204 238 — 395 — 157 —
GALCULATION: READING + CORRECTION FACTOR B
CORRECTION FACTOR = MATCHING PAD LOSS 7.8[dB V)
+ CABLE LOSS[dBuV] — ANPLIFIER GAIN[dB o V]
go [dBUVI
70 |
e —— . _
0
_10 .......................................... e e e ———— e e e e e
30 50 70 100 200 300 700 16

500
Frequency [MHz]




DATA OF RF SPURIQUS

COMPANY : ORION ELECTRIG CO., LTD. REPORT NO.
EO0U | PMENT . DVD Player and YCR DATE
Mode! Rawma : HR-XvC25U REGULAT HON

OPERATION MODE: TV Reception + Rec
PORT : RF OUTPUT TERMINAL
POWER © AC120V/60H2

A—PEX INTERNATIONAL CO.,LTD.
YOKOWA_ENC_LABORATORY

© 23HEOO21-YW-1

. March 10, 2003
: FGC PARTYS SUBPART B

'REMARKS 1 : OdBaV input
REMARKS 2 : 4CH Qutput

Enginser :Sadahiko Tanaka

No. FREQ READING  C.FACTOR  RESULT LINIT KARGIN
® A ® N P A A
{Mtz1 {dBuv] [dB] {dBuv] [dBuVY] [dB]
1 53.800 37.4 - -21.2 162 —— 3905 - 233  —
2 134,55 337 —— -206 131 — 305 - 264 —
3 189.050 38.7 -— <207 180 -— 305 - 21.5 —
4 675260 37.8 -~ -205 17.3 — 30.6 — 222  ——
5 742.300 41.6 - 204 212 -— 395 - 188 -
6 809.800 439 - -204 235 -— 395 -— 160 —
CALCULATION: READING + CORRECTION FAGTOR
CORRECTION FACTOR = MATCHING PAD LOSS 7. 8[dB V]
+ GABLE LOSS[dB V] - AMPLIFIER GAIN[dB V]
go [ABUV) :
70
o
50 | .
40 i ettt , e et et o e e e e oo
30 50 70 100 200 300 700

o
Frequency [MHz]

e

16




'DATA OF RF_SPURIOUS

COMPANY : ORIGN ELEGTRIC CO., LTD. REPORT NO.
EQUIPNENT . DYD Player and VCR DATE
Model Name = : HR-XVC25U REGIE ATION

OPERAY [ON MODE:
PORT :
POWER

© AC120V/60Hz

TV Reception + Rec
RF QUTPUT TERMINAL

A-PEX INTERNATIONAL CO. LTD.
YOKOWA_EMG LABORATORY

: 23HE0021-YW-1
: March 10, 2003
- FCG PART1G SUBPART B

Engineer:Sadahike Tanaka

REMARKS 1 : 25dBmY Input
REMARKS 2 : 4CH Output
No. FREQ READING C. FACTOR RESWLT LIy MARGIN
ap AY oP AV ap AY P AV
{MHz] {dBuV] [dB] {dBu¥] [dBuy] [dB]
1T 53.80 3872 — -21.2 17.0 —  38.5 - 225 e
2 134.550 325 - -20.6 11.8 — 3.5 — 21.7 e
3 185.050 38.6 -— -20.7 17.9 — 385 e 21.6 —_
4 6§75.260 384 — -20.5 17.9 — 385 T 4 I  —
§ 742300 404 -— -20.4 20.0 — 395 19,5 —_—
6 805.800 43.7 -— -20.4 23.3 -—  39.5 e 1602 ——

CALCULATION: READING + CORRECT{ON FACTOR
CORRECTION FACTOR = MATCHI!NG PAD LOSS 7.8[dB V]
+ GABLE LOSS[dB V] — AMPLIFIER GAIN[dB V]

Frequency [MHz]
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DATA _OF RF_ SPURIOUS

A-PEX INTERNATIONAL CO.,LTD.
JOKONA_ENC

Ao Ui AR o) R S

COMPANY : ORION ELECTRIC CO., LTD. REPORT NC ! 23HE0021-YW-1
EQU i PHENT : DVD Player and VOR BATE : March 10, 2003
Mode| Name * HR-XVG25U REGULAY 10N

OPERAT{ON MODE:
PORT :
PORER

 AG120V/60Hz

AV input + Rec
RF OUTPUT TERMINAL

: FCC PART15 SUBPART B

Engineer:Sadahiko Tanaka

REMARKS i : Wpp input
REMARKS 2 4CH Output
No. FREQ READING  C.FACTOR  RESULT LIKT ARG IN
P A @ A P AP
(2] [dBuY] (48] [dBuV) [dBuV] (4B}
1 53.800 38.4 -~ 2.2 1.2 —— 9.5 — 223  ———
2 13455 339 — -206 133 — 395 — 262 —
3 189.050 39.0 —— -~20.7 183 — 385 - 9212 —
4 675.260 38.0 -~ 205 1.5 — 305 —— 220 —
5 742.300 381 - -204 177 -~— 305 —— 218 ——
6 809.800 440 -~ -204 236 --— 305 —— 158 —
CALCULAT1ON: READING + CORRECTION FACTOR )
CORRECTION FACTOR = MATCHING PAD LOSS 7. 8[dB yV]
+ CABLE LOSS[dB V] — AMPLIFIER GAIN[dB V]
BO .
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DATA_OF RF SPURIOUS

A-PEX INTERNATIONAL CO.,LTYD.

YOKOWA ENG LABORATORY
COMPANY - ORION ELECTRIC ¢0., LTD. REPORT NO. 23HE002I—Yﬁ-—I
EOU | PHENT . DVD Player and YCR DATE : March 10, 2003
Mode! Mame T HR-XVC25U REGURAT I ON FCC PART15 SUBPART B
OPERAT[ON MODE: AV Input + Rec
PORT I RF QUTPUT TERMINAL
POWER T AC120V/60Hz Y/~
REMARKS 1 : 5Vp—p Input Engineer:Sadahike Tanaka
RENARKS 2 : 4CH Qutput
No. FREQ READING C. FACTOR RESULY LIt MARG | N
ap AY op AV oP AV oP AV
[WHz] [dBu¥) {dB] [dBuV]} [dBuV] {dB]
1 53.800 38.9 -— -21.2 17.7 - 395 —  21.8 e
2 134550 341 — -206 13.5 —— 395 26.0 —
3 189.050 38.6 -—— -20.7 1.9 -— 3}5 -~ 21,6 —_—
4 675.260 3.7 —— -20.5 17. 2 — 385 22,3 _—
5 742300 387 -— -20.4 18.3 —--— 38 5 — 2.2 e
6 809.800 44.3 - -20.4 240 — 395 -~ 15.§ -—
CALGULATION: READING + CORRECYION FAGTOR
CORRECYION FACTOR = NATCHING PAD L0SS 7. 8{dBu V]
+ CABLE 10SS[dB V] - AMPLIFIER GAIN[dB V]
g0 [dBUV]
70 |
6l
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40 | ...........................
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DATA OF RF SPUR]OUS

A—PEX [NTERNATIOMAL CO. . LTD.
YOKOWA EMC_LABORATORY

COMPANY : OR{ON ELECTRIC CO., LTD. REPORT NO. . 23HE0O21-YW-1
EQUiPHENY : DV Player and VCR DATE : March 10, 2003

Mode| Name * HR-XVC25U REGULATION 1 FCC PART15 SUBPART B
OPERATION MODE: VCR Playback :

PORT : RF QUTPUT TERMINAL
'POWER : AG120V/60Hz
REMARKS 1 -

REMARKS 2 : 4CH Qutput

Engineer:Sadahiko Tanaka

No. FREQ READING  C.FACTOR RESWLT LinT NARGIN
oP AV o AV oP AV P
{wHz] {dBuV} {d8] {dBuv] [dBuV] {dB]

{ 53.800 382 -— -21.2 9.6 —— 225 e
2 134550 M0 —— - =206 3.5 o 261 e
3 189.050 388 - -20.7 95 - - 21.4 s
4 6/5.260 31.7 — -20.5 9.5 — 224 —
5 742300 39.4 — -20.4 3.6 — 205 —
6 809.800 43.9 -~— -20.4 9.5 — 16.0 M

e e D
©3 10 =100 Lt
D s =t P D

CORRECTION FACTOR = MATCHING PAD LOSS 7.8[dBu Y]
+ CABLE LOSS[dB V] — AMPLIFIER GAIN[dB s V]

70 |
30

0
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DATA OF RF _SPURIOUS

A-PEX INTERNATIONAL. GO.,LTD.

YOKOWA_ENC 1 ABORATORY
COMPANY > ORION ELECTRIC COQ.. LTD. REPORT NG : 23HEOCZ21-YW-1
EGU | PENT . DVD Player and VCR DATE : March 10, 2003
Model Wame : HR-*XVC25{I REGULATION : FGC PART15 SUBPART B
OPERATION NODE: DVD P :
PORT . RF OUTPUT TERM I NAL
POWER T AC120V/60Hz . ..
REMARKS 1 D - Engineer :Sadahiko Tanaka
REMARKS 2 . 4CH Output
No. FREQ READ NG C. FACTOR RESULY LMY MARGEN
op AV P AV oF AV ap AY
fWz] [dBuv]) [dB] {dBuy] [dBuv] [dB]
1 53.800 383 —— -71.2 171 oo 39.5 —_— 22. 4 -
2 134.550 344 — -20.6 13.8 - 30§ — 257 _—
3 189050 395 — -20.7 18.8 e 30 B — 2.7 e
4 687.760 43.2 —— -20.5 22.7 — 39.5 -— 6.8 -
5 755.730 427 -—— -20.4 22.3 — 395 - 7.2 —
6 B09.BGO 421 — -20.4 1.7 — 39,5 — 1.8 —
CALCULATION: READING + CORRECTION FACTOR
CORRECT ION FACTOR = MATCHING PAD LDSS 7.8[dBuV]
+ CABLE LOSSIdB V] — AMPLIFIER GAINEdB ¢ Y]
gg LdBuVl
70
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DATA_OF ANTENNA TRANSFER SWITCH

A-PEX [NTERMATIONAL CO.,LTD.

YOKOWA EMC (ABORATORY
COMPANY : ORION ELECTRIG CO., LTD. REPORT MO. : 23HE0O21-YW-1
EQUPRENT - DVD Player and VCR DATE . March 10, 2003
Hlode! Mame : HR-XVE250 REGULAT 10M : FGC PART15 SUBPARY B

OPERATION MODE: AV iNPUT + REC

PORT © RF_INPUT TERMINAL /J? é
POWER : AC120V/60Hz S _

REMARKS 1 : 1Wp INPUT Engineer:Sadahiko Tanaka
REMARKS 2 © 3CH Output

No. FREQ READING  C. FACTOR RESULT L1kT NARGIN
oP AY op AV ap AV P AV
{Hz] [dBuV} (dB] {dBuv] {dBuV] {dB]
1 47.806 2.0 —— -21.2 3.9 - 48 -— 56 -
2 61.250 255 - 212 43I -— 985 - 52 —_
3 122500 240 — -20.7 33 -~ 85 - 6.2 e
4 189.050 25,2 -—  -20.7 45 - 95 — 590 e
5 675.200 23.6 —— -20.5 3.0 e 98 -— 65 -~
6 742.300 248 -— -20.4 43 — 85 — 52 @ e
7 809.800 25.7 - -20.4 53 -—— 0.5 - 4.2 —

CALCULATION: READING + CORRECTION FACTOR
CORRECTION FACTOR = MATCHING PAD LOSS 7.8[dB V]
+ CABLE LOSS[dB V] — AMPLIFIER GAIN[dB 2 V]

60 |
50 |
30
20

o e e wm m wm me o
Frequency [MHz]

54




DATA_OF ANTENNA TRANSFER SWITCH

A-PEX |NTERNATIONAL CO. LTD.

YOKOWA ENC | ABORATORY
COMPANY : ORION ELECTRIC CO., LTD. REPORT NO. : 2JHEODZ21-YW-1
FOU1 PEENT . DVD Player and VCR DATE : March 10, 2003
Nodai Name > HR-XVC25U REGULATEON > FGC PART15 SUBPART B
OPERAT ION MODE: AV INPUT + REC :
PORT : RF INPUT TERMINAL :
POWER : AC120V/60Hz Y
REMARKS 1 : 5Vp-p INPUT Engineer :Sadahiko Tanaka
REMARKS 2 : 3CH Qutput
No. FREQ READING C. FACTOR RESULY LINT MARGIN
aP AY oP AV oP AY ap AV
[Mz] [dBuV] [dB] {dBuv] | {dBuvl {dB]
1 47.800 237 -—— -21.2 2.5 e 9.5 — .0 -
2 61.250 25,7 —  -21.2 4.5 95 — 5.0 —_—
3 122560 24.2 -—— -20.7 3.5 et 9.5 = 6.0 —
4 189.0650 249 —  -20.7 4.2 i 9.5 _— 53 -
5 675.200 24.8 205 43 95 — 52 -
§ 742300 23.8 — -20.4 3.4 e 9.5 —— 6.1 e
7 809.800 240 -—— -20.4 3.6 —— 9.5 e 50 —_—
CALCULATION: READING + CORRECTION FACTOR
CORRECT JON FACTOR = MATCHING PAD LOSS 7. 8[dBuV]
+ CABLE LOSS[dB Y] - AMPLIFIER GAIN[dB 1t V]
40
30
10 st A S8 ottt 85t e : _
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COMPANY
EQU I PHENT
Nodel Name

OPERAT [ON MODE :
PORT

DATA OF ANTENNA TRANSFER SWITCH

: ORION ELECTRIC CO., LTD.

: DVD Piayer and VCR
: HR-XVC25U

VCR Playback

© RE INPUT TERMINAL

A-PEX INTERNATIONAL CO.,LTD.
YOKOWA _EMC LABORATORY .

REPORT NG 1 23HE0021-YW-1
DATE . March 10, 2003
REGULAT 10N FCC PART15 SUBPARY B

POWER : AC120V/60Hz ‘
REMARKS 1 D= Engineer :Sadahiko Tanaka
REMARKS 2 : 3CH Qutput
No. FREG READING G. FACTOR RESIR T LT MARGLN
QP AV aP AV oF AY ar
w21 {dBuv] {dB] fdBuV] [dBuV] fdB]
1 47.80¢ 231 — -21.2 19 — 95 — 1.6 e
2 61,280 252 — -2 4.0 o g5 e 55 ——
3 122,500 2.7 -—- -20.7 3.0 —— 9.5 — 6%
4 189.050 23.5 — -20.7 2.8 S 9.5 —_— 6.7 e
5 675.200 240 — -20.5 3.5 e 25 -— 6.0 —
6 742,300 23.8 — -20.4 34 - 95 — 6.1 —
809.800 23.4 -——  -20.4 3.0 o 8.5 -— 6.5 e

CALCULAT JON: READIHG + CORRECTION FACTOR

CORRECTION FACTOR = MATCHING PAD LOSS 7. 8[dB s V]

+ CABLE LOSS[dB V] — AMPLIFIER GAIN[dB 1 V]

100

e
Frequency fNHz]
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DATA OF ANTENNA TRANSFER SWITCH

A-PEX_INTERNATIONAL CO., LTD.
LABORATORY.

YOKORA_EMC
COMPANY : ORION ELECTRIC 0., LTD. REPORT NO. 1 23HEDO21-YW-1
EQU{PMENT T DVD Player and VCR DATE T Harch 10, 2003
Model Name : HR-XVC25U REGULATION . FCC PART1S SUBPARY B
OPERATION MODE: DVD Play : =
PORT © RF (NPUT TERKINAL /{ M
PONER : AC120V/60Hz _ Yy, 4
REMARKS 1 - Engineer:Sadahiko Tanaka
REMARKS 2 . 3CH Output
No. FREQ READING C.FACTOR  RESULY LIRT RARGIN
QP I\ ar [\ QP AV P AV
{MHz] {dBuv] {dB] {dBuv] [dBu¥] [dB]
[ 47.800 24.3 - - -2 3t — 95 —— 64 —
2 61.250 25 — -21.2 43 -— 85 — 5§52
3 122.500 24.2 —— -207 35 ~— 0§ -—— 60 -
4 189.050 25.3 -— -20.7 46 — 9.5 4.9 —
5 681.970 241 - ~205 36 — 95 59 —
6 718.870 23.5 --—— -20.5 3.1 — 8.5 - 6.4 e
7 809.800 237 — -204 34 ~— 95 — §1 -
CALCULATION: READING +05nnfcnon FACTOR
CORRECTION FACTOR = MATCMING PAD LOSS 7. 8[dB V]
+ GABLE LOSSTdB V] — AMPLIFIER GAIN[dB 1 V]
o [BNV)
70 -
60 |
30 :
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DATA OF ANTENNA TRANSFER SWITCH

A-PEX_INTERNATIONAL CO. ,LTD.

YOKOWA ENC i ABORATORY
COMPANY : ORION ELECTRIG CO., LTD. REPORT NO. ¢ Z23HEOD21-YW-1
EQUIPMENT : DVD Player and VCR DATE : March 10, 2003
Nodei Name : HR-XVEe25U REGUE AT 10N : FGC PART15 SUBPART B
OPERATION MODE: AV INPUT + REC :
PORT * RF INPUT TERMINAL
POWER T AC120V/60Hz ; 7
REMARKS 1 D 1Vp—p INPUT Engineer:Sadahike Tanaka
REMARKS 2 ¢ 4CH Output
No. FREQ READING  C.FACTOR RESULT LIMIT NARGIN
ap AV Y AV ar AY ap AV
[MHz] [dBu¥] {dB] [dBu¥] [dBu¥] [dB}
1 53.800 23.6 — -21.2 24 9.5 —_— 7.1 e
2 67.300 25,3 — -21.2 41 e 95 — 5.4 e
3 134550 233 -— -20.6 2.7 - 8.5 _— 6.8 e
4 189.050 248 — -20.7 41 —— 9.5 —_— 5.4 —_
5 675.200 245 —— -20.5 4.0 —— 95 — 55 —_
6 742.300 23.2 — -20.4 2.7 — 95 — 6.8 i
7 809.800 238 —— -20.4 3.4 - 9.5 _ 6.1 R —
CALCULATION: READING + CORRECT{ON FACTOR
CORRECTION FACTOR = MATCHING PAD LOSS 7.8[dByu V]
+ CABLE LOSSEdB V] — AMPLIFVER GAIN[dB 1 V]
|
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DATA OF ANTENNA TRANSFER SWITCH

A-PEX INTERNATIONAL CO. LTD.

YOKOWA_EMC_LABORATORY
COMPANY . ORION ELECTRIC CO., LTD. REPORT NO. . 23HECO21-YW-1
£0k | PHENT : DVD Player and VCR DATE - March 10, 2003
Mode! Name @ HR-XVC25U REGULATION  : FCC PARTI5 SUBPART B
OPERATION MODE: AV INPUT + REC :
PORT : RF INPUT TERMINAL
POWER : AC120V/60Hz A/’ 7
REMARKS 1 : BVpp INPUT Engineer:Sadahiko Tanaka
REMARKS 2 : 4GH Qutput
No. FREG READING  C.FACTOR  RESULT LIMIT MARGIN
QP AV P AV P AV QP AV
[MHz] [dBuv] {dB] [dBuv] [dBuv] [dB]
1 53.800 231 -— -21.2 1.9 ST J—— 1.6 -
2 67.250 25.4 —— -21.2 42 — 905 — 53 -
3 134550 23.4 -~ -~20.6 28 —— 95 - 6.7 e
4 189.050 247 -— -20.7 40 — I J— 5.5 e
5 675.200 247 —— -20.5 42 9.5 5.3 o
6 742.300 23.9 — -20.4 35 —— 95 — 60 -
7 809.800 24.3 -— -20.4 39 —— 85 -—— 586 —
CALCULATION: READING + CORRECTION FACTOR
CORRECTION FACTOR = MATCHING PAD LOSS 7.8[dBu V]
+ CABLE LOSS[dByV] - AMPLIFIER GAIN[dBuV]
g0 LOBUVY
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DATA OF ANTENNA TRANSFER SWITCH

A-PEX INTERNATIONAL CO. LTD.

. YOKOWA _ENC LABORATORY
COMPANY : ORION ELECTRIG CO., LTD. REPORT NO. : 23HE0021-YW-1
EQU I PHENT : DVD Player and VGR DATE * March 10, 2003 _
Model Mame @ HR-XVE25U REGULAT ION 1 FCC PART1S SUBPART B
OPERATION WODE: VCR Playback :
PORT I RF INPUT TERMINAL
PORER 1 ACY20V/60Mz { V)
REMARKS 1 D - Engineer :Sadahiko Tanaka
REMARKS 2 : 4CH Qutput
No. FREQ READING  C.FACTOR RESULT LIMET MARGIN
QP AV ap AV ap AY ar AV
{Miz] {dBu¥] {dB] {dBu¥] fdBuy] [dB]
1 53.800 228 — -21.2 1.6 T 1 —— 1.9 e
2 67.250 246 — -21.2 34 — 9.5 e 6.1 ——
3 134.550 23.3 — -20.6 2.7 — 9.5 - 8.8 —_—
4 189.050 23.9 -— -20.7 3.2 e 95 — 6.3 e
5§ 675.200 25,0 —— -20.5 45 9.5 — 50 —
6 742,300 23.8 — -20.4 3.3 — 95 — 4.2 e
7 803.800 23.8 — -20.4 3.4 — 9.5 e | —

CALGULATION: READING + CORRECTION FACTOR
CORRECT ION FACTOR = MATCHING PAD LOSS 7.8[dBuV]
+ CABLE LOSS[dBuV]l ~ ANPLIFIER GAIN[GB s V]

Wl
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DATA OF ANTENNA TRANSFER SWITCH

A-PEX INTERNATIONAL CO.,LTD.

YOKOWA_ENC § ABORATORY
COMPANY © ORION ELECTRIC CO.. LTD. REPORT NO.  : 23HEOO21-YW-1
EQUIPHENT | OVD Player and VOR DATE " March 10, 2003
Node! Name  © MR-XVC25U REGULATION FCO PARTI5 SUBPART B
OPERATION MODE: DVD Play ;
RE INPUT TERMINAL ,
POVER © AC120V/60Hz -
REMARKS 1 M Engineer :Sadahiko Tanaka
REMARKS 2 - 4CH Output
No. FREQ READING  G.FAGTOR  RESULT LINIT MARG IN
P AV ® A P A QP AV
| [z [dBuV] [dB) [dBuY] [edBuV] [dB]
| 53.800 245 - 202 3.3 —— 95 cmem 6.2 <
2 67250 248 -— 212 37 —— g5 ¥
3 134550 246 -~ 206 40 — 95 - 55 e
4 189.050 242 - 207 3.5 - 0.5 e 0
5 687760 25.2 - 205 47 —— 95 o 48
6 755.730 243 —~— 204 39 — 95 o BG -
809.800 236 - -204 32 — 95 —— £3 -
CALCULATION: READING + CORRECT ION FACTOR
CORRECT ION FACTOR = MATCHING PAD LOSS 7. 8[dB V]
+ CABLE LOSS[dB V] — ANPLIFIER GAINIdB g V]
o BV
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Picture sensitivity test

APEX

IMTERMAT KOMAL €. . LTD.

A-PEX INTERNATIONAL CO., LTD.
Yokowa EMC Laboratory

Company Orion Electric Co., Ltd. Report Number 23HE0021-YW-1
Equipment DVD Player and VCR Regulation FCC Part 15B subpart B
Mode] number HR-XVC25U Date March 11,2003
Power AC 120V /60 Hz Temp./Homid. 20CH41%
Description TV Reception
Engineer : Sadahiko Tanaka
Ch. Frequency Sensitivity Ch. Frequency Sensitivity
[VHF] [MFiz] [dBuV] [uV] [UHF] [MHz] [dBuV] [uV]
2 55.25 20.0 10.0 14 471.25 20.0 10.0
3 61.25 18.1 3.0 20 507.25 214 11.7
4 67.25 18.3 82 26 54325 222 12.9
5 77.25 19.0 89 32 379.25 233 14.6
6 83325 225 13.3 38 615.25 239 157
7 175.25 198 98 44 651.25 24.8 174
8 181.25 20.3 104 50 687.25 259 197
9 187.25 205 10.6 56 72325 24.8 174
10 193,25 195 9.4 62 759.25 232 14.5
11 199.25 19.5 94 69 801.25 209 11.1
12 205.25 202 10.2 - - - -
13 211.25 204 10.5 - - - -
Average VHF 9.9 Average UHF 14.5
Average UHF/VHF : 20 log UHF[uV)/VHF[uV] = 33 dB
[Limit : 8.0 dB)




Company
Equipment
Meodel number
Power

Description

Orion Electric Co.,Ltd
DVD Player and VCR
HR-XV(C25U

AC 120V /60 Hz

TV Reception

ADPEX

| NTERMAT IONAL £, , LTD.

Noise figure test

A-PEX INTERNATIONAL CO,, LTD.
Yokowa EMC Laboratory

Report Number : 23HEM(Z21-YW-1
Regulation : FCC Prat15B Subpart B
Date : March 11,2003

temp . /humid 1 20T 141/%

Engineer

G




Test Report No

APPENDIX 3
Test Instruments

:23HEO0D21-YW-

1

Page

Y4

EMC test equipment

AF-03 Pre Amplifier Anritsu MHE48A, AT, RF, TS |2002/04/01 = 12
AF-04 Pre Amplifier Hewlett Packard 84458 AT, RF, TS |2002/11/01 * 12
SA-05 Spectrum Analyzer Advantest /3271 GE, AT, RF, [2002/12/24 %12
T3
TR-03 Test Receiver Rohde & Schwarz ESHS30 CE 2002/06/22 * 12
05-15 Digital Humidity Indicator |SATO PC-5000TRH  |CE, AT, RF, [2002/05/16* 12
TS, PS. NF
GG-28 Yokowa No.Z shield A-PEX CC-24,CC-25C |CE 2002/03/30 * 12
coaaalt.01MHz-1000MHz) C-26,CC-28.CGC
—29.SW-21 SW-2
2
LS—02 LISN(AMN) Rohde & Schwarz _|ESHI-Z5 CE (EUT) 2002/11/01 * 12
______ L5—03 LISN(AMN) Schwarzbeck NSLK8127 CE 2002/11/01 % 12 |
TA03 Terminator TME GT-01 CE 2002/Da/26 % 12
APNFMO1 Noise Figure indicator Elena ENF-2005 NF 2002/09/27 * 24
APSSG04 Signal Generator Rohde & Schwarz SMYD1 PS 2002/06/07 * 12
APBPFO1 Band pass filter Erika Fieder 8P PS Pre Check
P-01 Matching Pad Anritsu |MP614A PS, NF 2002/08/06 * 12
[T TTAPGBL01 " [Coaxial Cable Fujikura 5D-2W AT RF. 1€ [2008/01/12% 12
APCBL—02 Coaxial Cable Fujikura sD-2wW AT.RF, TS |2003/01/12 % 12
iP-03 Matching Pad ITME ZT-130 AT, RF, TS _|2002/09/06 * 12
AV17T-01 Pattern Generator Leader 408NP3 RE, CE, RF, |2D002/07/29 * 12
15
AF-01 Pre Amplifier Hewlett Packard 84470 RE 2002/04/01 = 12
AF6 Pre Amplifier Agilent HP384458 RE 2002/12/20 * 12
AT-06 Attenuator _|Anritsu MFP721B RE 2002/04/04 * 12
BAQ6 Biconical Antenna Schwarzbeck BBA9S108 RE 2003/02/06 * 12
LA-07 Logperiadic Antenna Schwarzbeck UKLP3140-A RE 2003/02/19 * 12
SA-06 Spectrum Analyzer Advantest R3273 /E 2002/11/19 * 12
TR-06 Test Recaiver Rohde & Schwarz ESVSID RE 2002/11,/22 * 12
CC-30RC Yokowa No.3 open APEX CC-31CC-32C |RE 2002/03/30 * 12
comdial(0.01-1000MHz) C-33,CC-34.0C
-35,CC-36,CC-3
vvvvvvv 7.8W-31 8W-32
GC-G13 Microwave Gabie Suhner SUCOFLEX RE 002704717 * 12
cc_C17 Microwave Cable Suhner SUCOFLEX RE 2002/04/26 * 12
YOATS-03 Cpen Test Site JSE dm, 10m RE 2002/05/01 * 12
05-16 Digital Humidity [ndicator  |SATO PC-5000TRH __|RE 2002/05/16 * 12
HA-O2 Horn Antenna AHSystems SAS-200/571 RE 2002/05/07 * 12

All equipment is calibrated with traceable calibrations. Each calibration is traceable ta the national or

international standards.

Test Item:
CE: Conducted emission,
RE: Radiated emission,
AT: Antenna terminal disturbance voltage
RF: RF output level & spurious
TS: Antenna transfer switch
PS: Picture sensitivity

NF: Noise figure

A-PEX INTERNATIONAL CO, LTD.




